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7.000 GHz 1.000 Mez 7.05724 GHz 51.48 M8 38.48 g8 7000 GHz 9.000 GHz 1.000 MHz 705203 GHZ £1,70 dBavi

L s 4

Date 15.5EP 2018 164509
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I

—
&) [Freemm ) ¥
L
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 48 Mode suto Sweep
SGL Count 100/100 561 Count 100/100
1 AvgPwr A
3 PARS
INE_ABS P INE_ABS
-30 dBm T - T
-40 dBm
‘50 dBm
T L
<60 dBm
i
-70 dBm
40 dBm
-30 dBm
Biart 30.0 MHz 19005 pis stEI 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | REBW | Frequentcy |  Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit |
30,000 Mz B1E.000 MMz 100,000 kHz 812 45002 MMz -84.50 dlim =61.54 4k i 30.000 MMz 815, OO0 Mz 100. D00 kHz TE1.2E062 Mz “B4. 70 dim T
BED0,000 MHz 1 100,000 kHz 87209790 MHz -63.71 dim -50.71 d8 B60,000 MHz 1.000 GHz 100,000 kiHz 979.93007 MHz |
1,000 GHz 1.000 M-z 164959 GHy -40.94 dam -27.94 g8 1000 GHz 3.000 GHz 1.000 MHz 164959 GHz
3.000 GHz 1.000 Mz 6.98475 GHz =49.95 g#m -36.95 dB 3.000 GHz 1.000 M2 6.97875 GHz |
7.000 GHz 1.000 Mz 7.BATS3 GHz 51.75 dBim 38.75 db 7.000 GHz 1.000 M-z 7.07073 GHz 51.65 dBm
-
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LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

)

Date 15 SEP 2016 17.08:52

Date 15 3EP 2016 171047

I |’ | 7
Ref Level 0,00 dim  Offset .50 dB Made Auta Sweep Ref Level 0.00 d8m  Offset 4.60 dB Mode Auto Swaep
SGL Count 100/100 SGL Count 100,100
@1 ivgPer
PARE r
INE_ABS paks INE_ABS
. 30 dBm: . .
-40 dBm
50 dBm T »
L ] L P
-60 dar J""
-70 dBm
A0 dBm
90 o8 30 dBm
Etart 0.0 MHz 19005 pis st&i 9.0 GHz Ftar 30.0 MHz 19005 ES Stop 9.0 GHz
Bpurious Emissions kS puricas Emissions
Rongelow | Range Up | RRW | Frequency | _Powerabs | Allmit | Rongelow | Rangelp | RV | Frequency | Powerabs | Alimit |
30,000 MHz 100,000 kHz 795, 18866 MHz -64.73 dm =£1.73 a8 30,000 MHz 815,000 MHz: 100. 000 kHz T94. 40408 MHz “64.71 dBm =£1.71 dp
BA0.000 MHz 100.000 kiz 6532462 MHz -63.70 dam -50.70 68 B60.000 MHz 1.000 GHz 100.000 keiz 997.55245 MHz | 5 dim -£0.95 di
1.000 GHz 1.000 MHZ 1.66458 GHz -40.56 dam -27.59 db 1.000 GHz 1.000 MHz 166458 GHz 3.89 dbm 30,89 db
3,000 GHz 1.000 M-z 6. 98525 GHz ~50.01 diim -37.01 da 3000 GHz 1.000 MHz 6,98375 GHz | -48,65 cim 35,65 db
7.000 GHz 1.000 Mz 7.06773 GHz 51.73 @B -38.73 dé 7.000 GHz 9.000 GHz 1.000 M-z 7.D6723 GHz 51,36 dBm ¥8,36 OB
Dabe 15 SEP 2018 170047 Date 15 SEP 2096 17.01.42
Highest Channel / QPSK Highest Channel / 16QAM
um | (=
| ¥
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPar
Limit T\mh PAfE
UHIOUE |INE ABS pAkE INE_ABS
S [INE_AB5_ |
30 dBm T T
=40 dBm
: e . 50 dem - =
<60 dBm
- .~
-70 dBém
40 dém
-30 dBm
Biart 30.0 MHz 19005 pis stﬂi 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
‘Bpurious Emissions [Bpurious Emissions
Rangelow | Rangeup | REW | Frequentcy |  Powerabs | ALimit | Rangelow |  Rangeup | REW | Frequency | PoweraAbs |
30,000 Mz B15.000 MHz 100,000 kHz B0+4.60335 MHz ~84.65 dlim =61 .65 4B 30.000 MHz 815, D00 MHz 100. D00 kHz 17! 116 MMz =64. 70 dBm
BA0.000 MHz 1.000 GHz 100,000 kHz 894.61538 MHz -63.96 dim -50.9% a8 B60.000 MHz 1.000 GHz 100,000 kiHz 88622378 MHz |
1,000 GHz 2,000 GHz 1.000 M-z 167958 GHy -40.27 d8m -27.27 48 1990 GHz 3.000 GHz 1.000 MHz 167958 GHz
3.000 GHz 7.000 GHz | 1.000 M+z 6.97475 GHz =50.08 gBém =37.08 dB 3.000 GHz 7.0D0 GHz 1.000 Mz 648181 GHz |
7.000 GHz 5,000 GHz 1.000 Mz 7.8B753 GHz 51.70 dBirm -38.70 db 7.000 GHz 9.0D0 GHz 1.000 M-z 7.BB45 GHz
"
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 7 /| 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dabte: 15.5EP 2016 18:37.38

Date: 15 SEP. 2015 183833
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5 r I l%’] ri I In-?
Loevel 0,00 dBm  Offset 590 dB Made Auta Sweep Ref Level 0.00 d8m Offset 5.90 dB Mode Auto Swaep
Count 100,100 Sl Count 100/100
@1 hvaPwr | O
Limit Fhatk PARE [ k PARS
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-40 dBm
iy T ol s o, o - . sl
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g P
60 dBm
70 dBm |
<80 dBm
-30 dBém
52006 pts Stop 26.0 GHz Start 30.0 MHz SH006 ES Stop 26.0 GHz
[Bpurious Emissions [Bpurious Emissions
Rongelow | Rangaup | REW | Froquency | Powerabs | ALlmit Il _rongerow | Rongeuwp | RBW | Fraquancy | | ALbmit |
30,000 MHz 1,000 GHz | 1.000 Mz 827 65867 MHz 53.14 dfrm -28.14 di 30,000 MHz 1.000 GHz 1.000 MHz 77143678 MHz | = -28.28 db
1.000 GHz 2,490 GHz 1.000 Mz 248575 GHz -52.39 dBm -27.39 48 1.000 GHz 2.490 GHz 1.000 MHz 2.47982 GHz -£3.00 dBn -29.00 dB
2.580 GHz £.000 GHz 1.000 Meiz 4.09976 GHz -49.71 d8m -24.71 o8 2.580 GHz 5000 GHz 1.000 MHz 499976 GHz | -50.15 dBm -25.15 dB
5.000 GHz 10,000 GHz 1.000 M-z 5.00075 GHz -45.35 dém -20.35 dB 5,000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -46.83 dim -21.83 db
10,000 GHz 16,000 GHz | 1.000 M-z 15.91638 GHz -45.22 dim -20.22 di 10,000 GHz 18.000 GHz 1.000 MHz 16.33435 GHz | -45.48 dim -20.48 di
18.000 GHz 26,000 GHz 1.000 Mz 20.13512 GHZ 45.81 a8 20.81 d@ 18,000 GH2 26.000 GHz 1.000 M-z 20.12312 GHz ~45.87 dBn -20.87 di
L i i L i J “““ll =

Middle Channel / QPSK

Middle Channel / 16QAM

CUrun I l“;?] P I I“-—?
Ref Level 0,00 dim  Offset 590 d& Made Auta Sweep Ref Lovel 0.00 d8m  Offset 590 8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
&1 AwgPwr
hevk PARE [ k
PURIGUS | INE_ABS Pk .10 Adpe_fPURIOUS | INE ABS Il
-20 dBm
-40 dBm
] Ayttt oot et g ik A - = —
W i jud = v
-60 dBm:
70 dem
60 dBm
90 dem
52006 pts Stop 26.0 GHz | | [ Stant 30.0 mHz 52006 pts Stop 26.0 GHz
Spurinus Emlssions | spuricus Emissions
Ronge Low | Rongs Up | REW | Fraquency | powsrabs | At ||| Rongelow |  Rongeup | RBW | Fragquancy | Power Abs | Auiwit |
30,000 MHz 1.000 GHz | 1.000 Mz 903.29085 Mz 53.02 giim -28.02 0B 30,000 MHZ 1.000 GHz 1.000 Wiz 973.09595 MHZ | -53.29 dbm -26.29 db
1.000 GHz 2.490 GHz 1.000 Mz 2. 48727 GHz -53.04 dBim -28.04 di 1.000 GHz 2.450 GHE 1.000 MHz 2.4B081 GHz -£3.14 dBm -28.14 db
2,880 GHz £.000 GHz 1.000 Mz 4.97508 GHz -50.32 diim -25.32 d8 2.580 GHz 5.000 GHz 1.000 MHz 4.67895 GHz | -£0,41 dBm -25.41 db
£.000 GHz 10,000 GHz 1.000 M-z 506574 GHz -45.27 dam -20.27 d8 5000 GHz 10-000 GHz 1.000 M-z 506574 GHz -47,13 dém -22.13 g8
10.000 GHZ 18,000 GHz | 1.000 Mz 1633695 GHz ~45 64 gBm -20.64 8 10,000 GHz 18.000 GHz 1.000 Mz 16.34035 GHz | ~45.30 dBm -20.30 o
18.000 GHz 26,000 GHz 1.000 MHz 20. 12262 GHz 45.54 afim 20.54 di 18.000 GHz 26.000 GHz 1.000 M-z 20.12412 GHz -48, 76 dBm -210.76 di
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Report No. : FG683106B

LTE Band 7 /| 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

)

)

Date: 15.5EP 2016 18:41:17

Date: 15 SEP 2048 184211

f
3 run I IL%:J r I In-?J
Ref Level 0.00 dBm  Offset 550 dB Made Auto Sweep Ref Leval 0.00 d8m Offset 5.90 48 Mode &uto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPer | O

Limit Ghack PARS k PARS
PLUEIOUS | INE_ARBS PAKS 10 MBEJBUBIOUS JINE ABS PASS
-20
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60 dBim-
70 dBm
<80 dBm
-30 dBém
52006 pts Stop 6.0 GHz Start 30.0 MHz S2006 ES Stop 26.0 GHz
[Bpurious Emissions Spurious Emissions
Rongelow | Rengeup | AW | Frequency | powerabs | ALlmit | Rongelow | Rangeup | RRW | Fraquancy | | Almit |
30,000 MHz 1,000 GHz | 1.000 Mz B73.23588 MHz 52.80 dfm -27.88 di 30.000 MHz 1.000 GHz 1.000 MHz B72.75112 MHz | -28.17 di
1.000 GHz 2,490 GHz 1.000 Mez 2.47ERE GHZ -53.13 S8 -28.13 48 1.000 GHz 1.000 MMz 2.4B528 GHz -27.87 ap
2.580 GHz £.000 GHz 1.000 Mz 4.98282 GHz -50.24 diim -2E.24 a8 2,580 GHz 1.000 MHz 4,898427 GHz | -25.36 di
5.000 GHz 10,000 GHz 1.000 MHZ 7.68648 GHZ -45.0% dim -20.69 d8 5.000 GHz iz 1.000 MHz 7.065048 GHz -22.79 db
10,000 GHz 16,000 GHz | 1.000 M-z 16, 33635 GHz -45.29 dilm -20.29 di 10,000 GHz -3 1.000 MHz 15.90838 GHz | -20.39 di
18.000 GHz 26,000 GHz 1.000 Mez 20.13512 GHz 45.53 2B 20.53 g8 18,000 GHz 26.000 GHz 1.000 MHz 20.15662 GHz 45,88 di 20,88 g8
[ i ] TN &l ! N ] NI e

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

—
run | i?] ! | I?
L
Ref Level 0,00 dém  Offsat 550 d8 Made Auto Sweep Ref Loval 0.00 d8m  Offset 5.50 48 Made Auto Sweep
SGL Count 100,100 SGL Count 1004100
@1 hvgPwr hvgPwr
Limit Gheck PARS it
.10 ddpR_BPLEIGUS §INE ABS PSS .10 ddRE INE_ABS I
20 d8 <20 dim
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-40 ~40 dBm
— . - . A
R it e R S0 dam: i A et ] ot
50 d -60 dam
70 70 dem
-0 der 60 dem
50 8 90 dBm
Start 0.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
[spurious Emissions Spuricus Emissions
Rangelow | Rongeup | RBW | Fraquency | powseabs | st || Rengelow | Rongeup | AR | Fraquancy | Powerabs |  aukwmi |
30,000 MHz 1,000 GHz | 1.000 MMz 89311094 MHz 53.05 @8 -28.05 g8 30.000 MHZ 1.000 GHz 1.000 Wbz 911.04608 MHz | -£3,19 dbm -28.10 0B
1.000 GHz 2,450 GHz 1.000 Mz 2.4B777 GHz ~50.55 diim -2E.95 db 1,000 Mz 2,480 GHz 1.000 MHz 2.48777 GHz -50.87 dibm -25.87 db
2,580 GHz £.000 GHz 1.000 M-z 4.98379 GHz -50.40 d8m -25.40 d8 2,580 GHz 5.000 GHz 1.000 MHz 497508 GHz | -50.13 dBm
5,000 GHz 10,000 GHz 1.000 Mz 5.00125 GHz -45 62 dam -20.62 d8 5,000 GHz 10-000 GHz 1.000 MEiz 5.00125 GHz 48,53 dbm
10.000 GHz 1 | 1.000 Mriz 15.89938 GHz -45.38 dim -20.38 d8 10.000 GHz 18.000 GHz 1.00D Mz 15.91688 GHz | ~45,42 dbm
18.000 GHz 26,000 GHz 1.000 MHz 20.12762 GHz 45.50 dBm 20.50 dB 18,000 GHz 26.000 GHz 1.000 MHz 20.15212 GHz 45,74 dim
-
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 15 5EP 2016 18:58.01

Date 15 SEP 2016 195856

f—
5 r I l%’] ri I In-?
Level 0.00 dBm  Offset 590 dB Made Auto Sweep Ref Leval 0.00 d8m Offset 5.90 48 Mode &uto Sweep
Count 100,100 Sl Count 100/100
@1 hvaPwr | O
Limiit hatk PARE [ * PARS
PUEIOUSE ) INE_ABS PAKS .10 AdRRBEUEIONE ) INE _ABS PASE
A8s
| -a0 dem
el oy .
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60 dBimr-
0 dBm |
80 dBm
-30 dBm
52006 pts Sbop 6.0 GHz Start 50.0 MHz S2006 ES Stop 26.0 GHz
[Bpurious Emissions [Bpurious Emissions
Rongelow | Rangaup | REW | Froquency | Powerabs | ALlmit Il _rongerow | Rongeuwp | RBW | Fraquancy | | ALlmit |
30,000 MHz 1,000 GHz | 1.000 Mz 903.77561 MHz §3.12 déirm -28.12 di 30,000 MHz 1.000 GHz 1.000 MHz B86.32434 MHz | -53, 28.11 di
1.000 GHz 2,490 GHz 1.000 Mez 2.48081 GHZ -52.75 8 -27.75 a8 1.000 GHz 2.490 GH= 1.000 MMz 2.4T835 GHz -£2.99 dBm -27.99 4B
2.580 GHz £.000 GHz 1.000 Mz 4.09492 GHz -50.17 déim -25.17 a8 2.580 GHz 5000 GHz 1.000 Mz 4.99831 GHz | -50.45 dim -25.45 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.00124 GHz -45 44 dim -20.44 d8 5.000 GHz 10000 GHz 1.000 MHz 5.06124 GHz -46.94 dim -21.94 db
10,000 GHz 16,000 GHz | 1.000 M-z 16, 33685 GHz -45.36 dim -20.38 di 10,000 GHz 18.000 GHz 1.000 MHz 16, 35885 GHz | -45, 44 dim -20.44 di
18.000 GHz 26,000 GHz 1.000 Mz 20.14112 GHz 45,74 2B 20.74 a8 18.000 GHz 26.000 GHz 1.000 MHz 20.13762 GHz -48, 76 dBm -20.76 aB
Date 15 SEP 2018 15:57:08 Date: 15 SEP 2096 185611
Highest Channel / QPSK Highest Channel / 16QAM
etrun I l‘?] FLT I I‘E-—?‘
Ref Level 0.00 dBm  Offset 5.90 dB Mode Auto Sweep Ref Lovel 0.00 ddm  Offset 5.90 68 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
&1 AwgPwr
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e
60 dBm
70 dBm
-0 dBm
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52006 pts Slop 26.0 GHz | (|| Start 50.0 Mz 52006 pis Siop 26.0 GHz
‘Spurious Emissions | spurious Emissians
Ronge Low | Rongs Up | REW | Fraquency | powsrabs | At ||| Rongelow |  Rongeup | RBW | Fraquancy | Poweer Abs | Auiwit |
30,000 MHz 1.000 GMz | 1.000 MMz 09359570 MHZ 53.21 GBm -28.21 0B 30.000 MHz 1.000 GHz 1.000 Mz 870.81208 MHz | - -28.24 dB
1.000 GHz 2.490 GHz 1.000 Mz 2.4B479 GHz ~53.06 dfm -28.06 di 1.000 GHz 2.450 GHE 1.000 MHz 2.4T6B4 GHz -
2,580 GHz 5,000 GHz 1.000 MHz 4.9EZE2 GHz -50.26 dim -25.29 a8 2,580 GHz 5.000 GHz 1.000 MHz 4.9E863 GHz | -50.20 dBm
£.000 GHz 10,000 GHz 1.000 M-z 7.68198 GHz -45.73 dam -20.73 d8 5000 GHz 10-000 GHz 1.000 M-z $.12124 GHz -47,37 dim
10.000 GHz 18,000 GHz | 1.000 MHZ 15.90138 GHz -45.46 gBm -20.46 08 10,000 GHz 18.000 GHz 1.000 Mz 16.34635 GHz | ~45,48 dibm
18.000 GHz 26,000 GHz 1.000 Mz 20.11712 GHz 4574 aiim 20.74 di 18.000 GHz 26.000 GHz 1.000 MHz 20.13812 GHz -48.66 dBm
-
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Report No. : FG683106B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

)

Date 15.5EP 2016 20:13.50

Date 15 SEP. 2016 201255

f—
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Loevel 0,00 dBm  Offset 590 dB Made Auta Sweep Ref Level 0.00 d8m Offset 5.90 dB Mode Auto Sweep
Count 100,100 Sl Count 100/100
O | O
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60 dBm
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<80 dBm
-30 dBim
52006 pts Stop 26.0 GHz Start 30.0 MHz SH006 ES Stop 26.0 GHz
[Bpurious Emissions [Epurious Emissions
Rongelow | Rangaup | REW | Froquency Power Abs | ALlmit Il _rongerow | Rengewp | REW | Fraquancy | ALbmix |
30,000 MHz 1,000 GHz | 1.000 Mz 960.00750 MHz 53.13 dim -28.13 dé 30.000 MHz 1.000 GHz 1.000 MHz 810.217359 MHz | -28.13 db
1.000 GHz 2,490 GHz 1.000 Mz 248777 GHz =33.83 d8m -8.83 a8 1.000 GHz 1.000 MHz 2.48777 GHz =10.22 dB
2.580 GHz £.000 GHz 1.000 Mz 4.08137 GHz -50.24 dim -25.24 B 2,580 GHz 1.000 MHz 4.98718 GHz | -25.26 di
5.000 GHz 10,000 GHz 1.000 MHz 5.00175 GHz -45.03 dim -20.03 d8 5.000 GHz iz 1.000 MHz 5.00175 GHz -21.56 db
10,000 GHz 16,000 GHz | 1.000 M-z 16, 34035 GHz -45. 48 dim ~20.48 di 10,000 GHz -3 1.000 MHz 16. 32785 GHz | -20,36 db
18.000 GHz 26,000 GHz 1.000 Mz 20. 13562 GHZ 45. 78 S 20.78 dg 18,000 GH2 26.000 GHz 1.000 M-z 20.12912 GHz =20.86 di
Date: 15.5EP 2018 2001108 Date: 15 SEP 206 201204
Middle Channel / QPSK Middle Channel / 16QAM
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Ref Level 0.00 dém  Offset 5.90 dB Maode Auto Sweep Ref Lovel 0.00 ddm  Offset 5.90 68 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
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-40 dBm
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52006 pts Siop 26.0 GHz | (|| Start 50.0 MHz 52006 pis Siop 26.0 GHz
‘Spurious Emissions | spurious Emissians
Rongelow | Rengaup | REW | Frequency Power Abs | ALt Il _rongerow | Rengeup | RBW | Froquancy | Powarabs | ALkt |
30,000 MHz 1.000 GMz | 1.000 MMz 933.34583 MHz 53.19 cim -28.19 0B 30.000 MHz 1.000 GHz 1.000 MHz 89117191 MHz | - -28.14 dB
1.000 GHz 2,490 GHz 1.000 Mz 2.48379 GHz ~E2.53 dlim -27.53 db 1.000 GHz 2.450 GHE 1.000 MHz 248975 GHz -28.07 di
2,580 GHz 5,000 GHz 1.000 MHz 4.98786 GHz -50.31 dim -25.31 a8 2,580 GHz 5.000 GHz 1.000 MHz 4.84411 GHz | -25.31 dB
5.000 GHz 10,000 GHz 1.000 M-z 505674 GHz -45.40 d8m -20.40 48 5.000 GHz 10-000 GHe 1.000 MHz 505674 GHz -21.41 dé
10.000 GHz 18,000 GHz | 1.000 MHz 16.34235 GHz -45.30 diim -20.30 dB 10,000 GHz 18.000 GHz 1.000 Mz 16. 336805 GHZ | ~45.23 dim -20.23 di
18.000 GHz 26,000 GHz 1.000 Mz 20.12712 GHz 45.50 dafim 20.53 di 18.000 GHz 26.000 GHz 1.000 MHz 20.12012 GHz -48,70 dBm =20.70 db
-
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FCC RF Test Report

Report No. : FG683106B

LTE Band7 / 15MHz
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Highest Channel / 16QAM
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Dabte: 15.5EP 2016 20 14.45

Date: 15 SEP 2015 201538

f
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Loevel 0,00 dBm  Offset 590 dB Made Auta Sweep Ref Level 0.00 d8m Offset 5.90 dB Mode Auto Sweep
Count 100/100 SGL Count 100,100
@1 hvaPwr | O
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz SH006 ES Stop 26.0 GHz
[Bpurious Emissions Spurious Emissions
Rongelow | Rangaup | REW | Frequency | Powerabs | ALlmit | Rongatlow | Rongeup | REW | Fraquancy | | ALbmit |
30,000 MHz 1,000 GHz | 1.000 Mz #34.54003 MHz 53.24 dfrm -28.24 di 30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz | -28.23 db
1.000 GHz 2,490 GHz 1.000 Mz 243017 GHz -53.0%9 dm -28.09 a8 1.000 GHz 1.000 MHz 248876 GHz =28.14 dB
2.580 GHz £.000 GHz 1.000 Meiz 2.5E266 GHz -38 48 d8m -13.48 o8 2,580 GHz 1.000 Meiz 2.5E266 GHz | 28,00 dBm 13,00 dB
5.000 GHz 10,000 GHz 1.000 M-z 5.11174 GHz -45.31 dém -20.31 dB 5,000 GHz b4 1.000 MHz 5.11174 GHz -46.72 dBm -21.72 db
10,000 GHz 16,000 GHz | 1.000 M-z 15.91088 GHz -45.41 diim ~20.41 di 10,000 GHz =3 1.000 MHz 16.34335 GHz | -45,24 dibm -20.24 di
18.000 GHz 26,000 GHz 1.000 Mz 20. 14362 GHZ 45.81 aBm 20.81 d@ 18,000 GH2 26.000 GHz 1.000 M-z 20.13162 GHz 48,79 dBm 20,79 dB
L i i L Jh J “““nl a

LTE Band

7/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

—
o (%) v [¥
Ref Level 0.00 dém  Offsat 590 dB Maode Auto Sweep Ref Lovel 0.00 d8m  Offset 560 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
® 1 hugPer hugPwr
Limit heck PARS it
PURIGUE | INE ABS PAKE .10 ddRE INE_ABS P
<20 dém
<40 dBm
s, o A
il = P B it o i g e 50 dBm 1 L] v ittt o v e -
o
-60 dBm
70 dBm
-0 dBrm
90 dBm
Start 0.0 MHz G006 pts Stop 26.0 GHz | (|| Start 30.0 MHz G006 pts Stop 26.0 GHz
[Bpurious Emissions Spurious Emissions
Rongalow | Rangeup | REW | Froquency | Powerabs | atmit || Rangelow | Rangeup | RBW | Fraquancy | Powerabs |  aviwit |
30,000 MHz 1000 GHz | 1.000 Mz 987 63068 MHZ 53.24 dAm -28.24 dB 30,000 MHz 1.000 GHz 1.000 Mz 948.85807 MMz | -53,13 dBm =29.13 b
1.000 GHz 2.4480 GMz 1.000 Mz 2.48379 GMz =42.42 dlim =17.42 dib 1.000 GMz 2400 GHz 1.000 Mz 2. 48374 GHz «4E.77 dim 20.77 db
2,500 GHz £.000 GHz 1,000 MHz 4.98911 GHz -50.34 d&im -25.34 d8 2.580 GHz 5.000 GHz 1.000 MHz 498080 GHz | -£0,19 dBm .19 dit
5.000 GHz 1.000 M-z 5002325 GH -45.73 d8m -20.73 d8 5.000 GHz 10-000 GHe 1.000 MHz 500225 GHz -47,29 dim -22.28 di
10,000 GHz | 1.000 Mz 15.92338 GHz -45.57 dim -20.57 di 10,000 GHz 18.000 GHz 1.000 Mz 15.90438 GHz | -45,46 dim 20,46 db
18.000 GHz 26,000 GHz 1.000 Mz 20. 13062 GHz 4588 aiim 20.88 db 18.000 GHz 26.0D0 GHz 1.000 MHz 20. 12662 GHz 45,53 dBm =20.53 db
"
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

—
run I l%’] ri I In-?
Ref Level 0,00 dim  Offset 590 dB Made Auta Sweep Ref Level 0.00 d8m Offset 5.90 dB Mode Auto Swaep
SGL Count 100,100 SGL Count 1007100
@1 AvgPer | O
Limit Fhatk PARS [ k PARS
10 MBA—REUBIOUE | INE_ARS PAKS .10 SdPABPUBIOIE | INE ABS PASS
-20 0%
-a0 -40 dBm
A o 2 -l
-50 g8 m S e e s 50 dBm—; WA VN
-60 60 dBm
7 0 dBm 1
80 dir <80 dBm
=30 o8 -30 dBém
Start 30.0 MHz S2006 pts Stop 26.0 GHz Start 30.0 MHz SH006 ES Stop 26.0 GHz
[Bpurious Emissions [Bpurious Emissions
Rongelow | Rangaup | REW | Frequency Power Abs | ALlmit Il _rongerow | Rengeuwp | REW | Fraquancy | ALbmit |
30,000 MHz 1,000 GHz | 1.000 Mz 93819340 MHz 53.20 dim -28.20 dé 30,000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz | = 28,37 di
1.000 GHz 2,490 GHz 1.000 Mz 248575 GHz =50.84 d8m -25.84 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -51.82 dBn =26.82 di
2.580 GHz £.000 GHz 1.000 Meiz 409056 GHz -50.38 d8m -25.38 o8 2.580 GHz 5000 GHz 1.000 MHz 4.9B66E GHz | -50.30 dBm -25.30 di
5.000 GHz 10.000 GHz 1.000 M-z 5.05224 GHz -44.75 dém -19.75 dB 5,000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz .08 dim -22.08 db
10,000 GHz 16,000 GHz | 1.000 M-z 15.91%88 GHz -45 47 diim ~20.47 di 10,000 GHz 18.000 GHz 1.000 MHz 1633335 GHz | -45,42 dim -20.42 di
18.000 GHz 26,000 GHz 1.000 Mz 20.14012 GHZ 4558 2B 20.58 d@ 18,000 GH2 26.000 GHz 1.000 M-z 20.15162 GHz ~45.88 dBm -20.88 di
Date: 15.5EP 2018 200:30:34 Date: 15 SEP 2016 202338

Highest Channel / QPSK

Highest Channel / 16QAM

I

cErui I l?] i | I?J
Ref Level 0,00 dim  Offsat 550 d8 Made Auto Sweep Ref Loval 0.00 d8m  Offset 5.90 48 Madhe Auto Sweep
561 Count 100/100 SGL Count 100/100
&1 AvgPwr
hark FAfS Limit fheck
PURIGUS | INE ABS Pk 10 Mdpe_JPURIOUS JINE ABS I
-20
P i "
| AR — ot e, e || — L o Ao,
e —
-60 dar
70 dBm
60 dem
90 dem
52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions |spurious Emissians
Ronge Low | Rongs Up | REW | Frquency Power Abs | At ||| Rongerow | Rongeup | RRW | Froquancy | Powveerabs | Al |
30,000 MHz 1.000 GHz | 1.000 Mz 900.86707 MHZ 53.23 dim -28.23 d8 30,000 MHz 1.000 GHz 1.000 Mz 88971764 MHz | -53,30 dbm -28.30 dB
1.000 GHz 2.490 GHz 1.000 Mz 2. 48727 GHz ~53.08 déim -28.05 di 1.000 GHz 1.000 MHz 248826 GHz -52.89 dBbm -27.85 db
2,580 GHz 5,000 GHz 1.000 MHz 4.67605 GHz ~50.33 d#im -5.33 d8 2,580 GiHz 1.000 Wz 4.88056 GHz | -£0,01 dém -25.01 di
£.000 GHz 10,000 GHz 1.000 M-z 5. 10224 GHz -45.42 dam -20.42 48 5000 GHz T 1.000 M-z $.10224 GHz -4, 84 dim -21.94 g
10.000 GHz 18,000 GHz | 1.000 Mriz 16.35785 GHz ~45.53 dm ~20.53 dB 10.000 GHz a 1.000 Wiz 16.33865 GHz | -45,49 dBm -20.43 0B
18.000 GHz 26,000 GHz 1.000 Mz 20. 13062 GHz 45.75 dfim 20.75 di 18.000 GHz 1.000 M-z 19.85013 GHz -4E.81 dBm -20.81 di
-
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SPORTON LAB.

FCC RF Test Report Report No. : FG683106B

LTE Band 12 / 1.4MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Ref Level 0.00 dBm  Offset 4.60 dB Maode Auto Sweep Ref Level 0.00 d3m  Offset 4.60 68 Mode Auto Swaep
Sl Count 100,100 SGL Count 100/100
@1 AvgPir
PARS 1
INE_ARS PARS INE _ABS
. -30 dBm . .
-40 dBm
¥
50 dBm i
e —— L e e e e ]
60 dam—+
=70 dBm
40 dBm
50 8 -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (|| Stan 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | Spurious Emissians
Rongelow | RangeUp | RRW | Frequency | _Powerahbs | Allmit | Rangelow | Rangelp | R | Frequency | PowerAbs | Alimit___|
30.000 MHz £50.000 MHz 100,000 kHz 682.24888 MHz ~64.75 diim -E1.79 a8 30.000 MHz 690,000 MHz 100,000 kiHz 685.50525 MHz 64,77 dbm
T25.000 MHz 1.000 GHz 100.000 kHz H66 B0SE0 MHZ -£4.16 dam -51.16 o8 T25.000 MHz 1.000 GHz 100. 000 kHz 028.99352 MHz | -64.29 dbm
1.000 GHz 3 1.000 Mz 1.39865 GHz -42.19 dam -29.19 d8 1.000 GHz 3.000 GHz 1.000 Meiz 1.39865 GHE -44,60 dBm
3.000 GHz 7.0 1.000 MHz 6.44932 GHz -45.58 dim -36.86 dB 3,000 GHz 7.000 GHz 1.000 MiHz 6.43332 GHz | -50.04 dibm
7.000 GHz 5,000 GHz 1.000 Mz 7.86753 GHz 51.62 g -38.62 OB 7,000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz 51,68 dim

Date 15.5SEP 2018 17.37.10

Date: 15 SEP 2045 173505

Middle Channel / QPSK

Middle Channel / 16QAM

I

am (%) am ) (=)
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 48 Mode suto Sweep
SGL Count 100/100 5L Count 100,100
fLI\m k
URIGUE |INE ABS INE_ABS
30 dBm T T
=40 dém
T 50 dBm T
| A ] | L L i e
J <60 dBm J
-70 dBm
40 dém
-30 dBm
Biart 30.0 MHz 19005 pis stEI 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
| Bpurious Emissions [ Bpurious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit | Rangelow |  Rangeup | REW | Frequency | PoweraAbs |
30.000 Mz 650.000 MHz 100,000 kHz 68+4.BETEG MHz -84.81 dlim -61.81 4 30.000 MHz 650, 600 MHz 100. D00 kHz ABE5.21738 MHz ~64.61 dBm
725000 MHz 1,000 GHz 100,000 kHz 895, 46703 MHz -84.30 dim -51.30 d8 T2E.000 MHz 1.000 GHz 100,000 kiHz 89629121 MHz | -64.22 dBm
1.000 GHz 2,000 GHz 1.000 M-z 141415 GHz -42.58 d8m -29.58 d8 1,000 GHz 3.000 GHz 1.000 MHz 141445 GHz -45.47 dim
3.000 GHz 7.000 GHz | 1.000 Mz 6.41682 GHZ =49.96 gi#m =36.96 dB 3.000 GHz 7.000 GHz 1.000 Mz 6. 46732 GHZ | =50.13 dim
7.000 GHz 5,000 GHz 1.000 Mz 7.05624 GHz 51.64 dfirm 38.64 db 7.000 GHz 1.000 M-z 7.06123 GHz 51,67 dBm
TN wa | (111111
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

)

Date 15.5EP 2018 17.40:50

f—
| i " | (=]
L
Level 0.00 dBm  Offset 4.60 dB Made Auta Sweep Ref Leval 0.00 d8m Offset 4.60 48 Mode Auto Sweep
SGL Count 100/100 561 Count 100/100
@ L hvgPwr
INE_ABS INE_ABS
T 30 dBm . 2 .
-40 dBm
.
4 ‘50 dBm
ji R e R e
<40 dBr
=70 dBm
A0 dBm
-90 df 30 dBm
Start 30.0 MHz 19005 pis st&' 9.0 GHz Start 30.0 MHZz 19005 ES Stop 9.0 GHz
o — Wpurious Emissions
Rongelow | Range Up | RRW | Frequency | _Powerabs | Allmit | Range Love | RV | Frequency | PowerAbs | Alimit |
30,000 Mz &50.000 MHZ 100.000 kHz 683.23838 MMz -54.75 8 -51.75 a8 i 30,000 MHz 100. 000 kHz HBE. 20690 MHZ 64,38 dBm -£1.38 a8
72E.000 MHz 1.000 GHz 100.000 kiz 803.26023 MHz -64.21 dam -£1.21 d8 T2E.000 MHz 100.000 keiz 868.26023 MHz | 4,36 dim -£1.36 di
1.000 GHz 1.000 M-z 1.43014 GHz -42.14 dém -29.14 dB 1,000 GHz 1.000 MHz 1.43014 GHz -42.83 dim -29.83 db
3.000 GHz f | 1.000 Mz 6.98125 GHz -43. 48 diim -36.48 di 3000 GHz 1.000 MHz 6.98075 GHz | -48,99 dim -35.99 di
7.000 GHz 9,000 GHz 1.000 Mez 7.86303 GHZ 51.50 M8 38.50 a8 7000 GHz 9.000 GHz 1.000 MHz 7.BEE53 GHZ £1,38 divi 39,38 o8
[ X TITINITNS &l ! N ! NI e

Date: 15 SEP 2015 17.41.45

LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

I

Date 15 SEP 2016 175351

—
U I '?J rum I I?|
L
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 48 Mode Auto Sweep
SGL Count 100/100 561 Count 100/100
AugPwr
INE_ABS PAlS INE_ABS
-30 dBm ! . .
-40 dBm
[
o - — 50 dem | e = —
-6 dBm—{—
FJ
-70 dBm
40 dBm
-30 dBm
Biart 30.0 MHz 19005 pis stﬂi 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
Bpurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30,000 Mz 650,000 Mz 100,000 kiz G686 53573 Mz =f4 68 diim =51.68 db i 30,000 MMz SS90, D00 Mz 100. OO0 kiHz BB80. 26987 Mz 6460 dim <£1.60 di
725000 MHz 1.000 GHz 100,000 kHz 980.63187 MHz -64.32 dim -51.32 d8 T2E.000 MHz 1.000 GHz 100,000 kiHz 9EE.67582 MHz | -51.35 dB
1,000 GHz 1.000 M-z 139865 GHy -42.51 d8m -29.%1 d8 1,000 GHz 3.000 GHz 1.000 MHz 1398965 GHz
3.000 GHz 1.000 Mz 6. 45082 GH2 =50.07 dim =37.07 dB 3.000 GHz 1.000 Mz 6.99425 GHz | 7
7.000 GHz 1.000 Mz 7.85403 GHz 51.67 diim 38.67 db 7.000 GHz 1.000 M-z 7.06273 GHz 51,69 dim 9
T wa )| (111111
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

)

Date 15SEP 2016 17.57.32

Date 15 SEP 2016 17.5827

f—
run |%’J In-?|
I L |
Level 0,00 dbm  Offset .50 dB Made Auta Sweep Ref Level 0.00 d8m  Offset 4.60 dB Mode Auto Swaep
SGL Count 100/100 SGL Count 100,100
@1 ivgPer
INE_ABS INE_ABS
T 30 dBm e
-40 dBm
50 dBm T
Py A e ] | i - A e
<60 der
el
-70 dBm
A0 dBm
90 % 30 dBm
Etart 0.0 MHz 19005 pts Qt&i 9.0 GHz Ftar 30.0 MHz 19005 ES Stop 9.0 GHz
[ Spurious Emissions kS puricas Emissions
Rongelow | Range Up | RRW | Frequency | _Powerahs | Allmit | Range Love | RV | Frequency | PowerAbs | Alimit |
30,000 MHz 650.000 MHz 100,000 kHz 684.22789 MHz -64.93 dm -51.93 dB 30,000 MHz 100. 000 kHz 526.564672 MHz “64.34 dBm =£1.34 dB
72E.000 MHz 1.000 GHz 100.000 kiz 917.17033 MHz -64.34 dam -51.34 B T2E.000 MHz 100.000 keiz 91442308 MHz | -£4.34 dim -E1.34 db
1.000 GHz 3,000 GHz 1.000 M-z 1.41265 GHz -42.80 daém -29.80 dB 1.000 GHz 1.000 MHz 1.41265 GHz -45,06 dém .06 dé
3,000 GHz 7.000 GHz | 1.000 MHz 6.99775 GHz -43.76 dim -36.76 di 3000 GHz 1.000 MHz 6.96475 GHz | -50,11 dim .11 dB
7.000 GHz 9,000 GHz 1.000 Mz 7.B8203 GHz 51.39 dBrm 38.39 dg 7.000 GHz 9.000 GHz 1.000 M-z 703453 GHZ 51,49 dBm 42 dB
Dabe 15 SEP 2018 17.58:37 Date: 15 SEP 2016 17.5542
Highest Channel / QPSK Highest Channel / 16QAM
| " 7
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offset 4 60 d8 Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
N
INE_ABS PAKS INE_ABS
30 dBm T
=40 dBm
.
S0 dem
| " [ e P et eyt
<60 QB ——
-70 dBm
40 dém
-30 dBm
Biart 30.0 MHz 19005 pis stEI 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
‘Bpurious Emissions [ Bpurious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit |
30,000 Mz 650.000 MHz 100,000 kHz 67138432 MHz -64.60 diim -51.60 dB 30.000 MHz 630,000 Mz 100. D00 kiHz 67961019 MHz ~64. 72 dBm
725,000 MHz 1.000 GHz 100,000 kHz 880.35714 MHz -64.27 dim -51.27 a8 725,000 MHz 1.000 GHz 100,000 kiHz 89326023 MHz | 9 dBm
§.000 GHz 2,000 GHz 1.000 M-z 1. 42664 GHZ -42.53 dam -29.53 d8 1.000 GHz 3.000 GHz 1.000 MHz 1. 42064 GHz 7 dim
3.000 GHz 7.000 GHz 1.000 Mz 6.53581 GHz =50.11 dim =37.11 d8 3.000 GHz 7.000 Ghz 1.000 Mz 6.45632 GHZ | =50, 04 dism
7.000 GHz 5,000 GHz 1.000 Mz 7.06723 GHz 51.50 dfirm -38.50 di 7.000 GHz 9.000 GHz 1.000 MHz 7.06223F GHz 51,68 dim
i (111111
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e% FCC RF Test Report Report No. : FG683106B

SPORTON LAB.

LTE Band 12 / 5MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
| v v
Ref Leval 0,00 dBm  OFfset 4.60 d& Matle Auta Sweep Ref Lovel 0.00 d8m  Offset 4.60 d8 Mode Auto Sweep
Sl Count 100,100 SGL Count 100,100
T
PARS 1
INE_ARS PARS INE _ABS
T 30 dBm * . e
-40 dBm
I
~ — > 50 dBm i ] -
60 der
"
<70 dBm
A0 dBm
90 8 -30 dBm
Slar 30.0 MHz 19005 pis Stop 9.0 GHz | (|| Start 30.0 Mz 19005 pis Slop 9.0 GHz
‘Bpurious Emizsions | Spurious Emizsions
Rongelow | RangeUp | RRW | Frequency | _Powerabs | Allmit | Rangelow | Rangelp | RV | Frequency | Power Abs | Alimit |
30.000 MHz 580.000 MHz 100,000 kHz 58962508 Mz ~64.70 @ -s1.70ae | |f 30.000 MHz 490,000 MHz 100.000 kHz 685, E3508 MHz 64,54 dbm -£1.54 B
T2E.000 MHz 1.000 GHz 100.000 kHz 895 30220 MHz -64.26 ddm -51.26 o8 T2E.000 MHz 1.000 GHr 100.000 kHz Q3063187 MHz | 64,11 dim -£1.11 d&
1.000 GHz 1.000 MHz 1.39915 GHz -41.85 dém -28.85 dB 1.000 GHz 1.000 MHz 1.39915 GHz -44.81 dim a1 dé
3.000 GHz 7.0 I 1.000 Meiz 5.99875 GHz ~50.07 dim -37.07 a8 | || 3.000 GHz 1.000 MHz 6.44682 GHz | -50,10 dBm 110 dB
7.000 GHz 5,000 GHZ 1.000 Mz 7.87903 GHz 51.57 olien -38.57 o8 7.000 GHZ 9.000 GHz 1.000 Mz 7.06273 GHz 51,53 dbm 53 B
Date 15.SEP 2018 18 1631 Dabe 15.SEP 2018 181727
Middle Channel / QPSK Middle Channel / 16QAM
(= um | =)
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 48 Mode Auto Sweep
SGL Count 100/100 S5GL Count 100,100
AfE
INE _ABS PARS INE _ABS
30 g8 . . .
-40 dBm
50 dem ] —
e [ !
60 dam—L{
—t
=70 dBm
40 dBm
-30 dBm
Blarl 30.0 MHz 19005 pis Stop 9.0 GHz_| (|| Start 30.0 MHz 19005 pis Stop 9.0 GHz
‘Bpurious Emissions [ Bpurious Emissions
Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit | Rangelow |  Rangeup | REW | Frequency | PowerAbs | ALimit |
30.000 MHz £80.000 MHz 100,000 kHz B87.19640 MHz ~64.79 dhm 179 | |f 30.000 MHz 650,000 MHz 100. 000 kHz BE8.53223 MHz 64,66 dbm “E1.66 db
725.000 MHz 1.000 GHz 100.000 kHz A00.68681 MHz -64.29 dém -51.29 d8 T25.000 MHz 1.000 GHz 100.000 kHz PR5. 44703 MHz | -&4,31 dBm -£1.31 dB
1.000 GHz 3,000 GHz 1.000 M-z 1.41115 GHz -42.99 dam -29.99 8 1,000 GHz 3.000 GHz 1.000 M-z 141115 GHz -45.22 dbm -32.22 0B
3.000 GHz 7.000 GHz | 1.000 Mz 6.99875 GHz -49.77 dim =36.77 dB | 3.000 GHz 7.000 GHz 1.000 Mz 6.97375 GHzZ | =50.06 dim 06 db
7.000 GHz 3,000 GHz 1.000 Mz 7.88%03 GHz 51.55 dhen -38.55 dB 7.000 GHz 9.000 ¢ 1.000 Wiz 7.BB453 GHz £1.72 dim 2 db
TINHNITD o N e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

)

L I 4

Date 15.SEP 2018 18:20:12
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Date: 15 SEP 2045 18:21.07
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—
e =) [Frerm ) =)
L
Leval 0.00 dBm  Offset 4.60 dB Made Auto Sweep Ref Leval 0.00 d8m Offset 4.60 48 Mode Auto Sweep
Count 100/100 561 Count 100/100
@ L hvgPwr
PARE .
INE_ABS pAbS INE_ABS
T 30 dBm * e
-40 dBm
.
‘50 dBm -
] [ L m———— [N P
<40 dBr J
-70 dBm
A0 dBm
-80 d& 30 dBm
Start 30,0 MHz 19005 pis “&' 9.0 GHz Start 30.0 MHZz 19005 ES Stop 9.0 GHz
e — Wpurious Emissions
Rongelow | RangeUp | BB | Frequency | _Powerabs | Allmit | Range Love | RV | Frequency | PowerAbs | Alimit |
30,000 Mz 100,000 kHz 679.28036 MHz -54.75 8 -51.75 a8 i 30,000 MHz 100. 000 kHz SE2. 83508 MHZ -£4.80 dBn
725.000 MHz 100.000 kHz 898.48001 Mz ~64.23 dim -£1.23d8 725,000 MHz 100,000 ks 894.00341 MHz | -£4.27 dbm
1,000 GHz 1.000 Mz 1 42314 GHz -43 42 dam -30.42 d8 1,000 GHz 1.000 MHz 1.42314 GHz -46,15 dim
3,000 GHz | 1.000 MHz 6. 5071 GHz ~50.08 dBim -37.08 di 3000 GHz 1.000 MHz 6.98575 GHz | 45,91 dim
7.000 GHz ©.000 GHz 1.000 Mz 7.07E73 GHZ 51.48 4B 38.48 g8 7000 GHz 9.000 GHz 1.000 MHz 7.06523 GHZ £1,55 dBavi

1110

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 15 5EP 2016 18:33.14

.

Date 15 SEP 2016 192322

—
[®) 1
L
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 d&@m  Offset 460 d Mode Auto Sweep
SGL Count 100/100 561 Count 100/100
1 AvgPwr AugP we
3 PARS
INE_ABS P INE_ABS
-30 dBm T T
-40 dBm
.
50 dem +
[E—— | R et it ]
-6 dBm—H—
i)
-70 dBm
40 dBm
-30 dBm
Biart 30.0 MHz 19005 pis stEI 4.0 GHz Btart 30.0 MHz 1900 ES Stop 9.0 GHz
Spurious Emissions | spurious Emissions
Rangelow | Rangeup | REBW | Frequentcy | Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit |
30,000 Mz 650,000 Mz 100,000 kiz 519 64018 Mz 6457 diim =B1.57 db 0.000 Mz S30, D00 Mz 100. OO0 kiHz BET. 40630 Mz =£1.72 db
725,000 MHz 100,000 kHz 903.70879 MHz -64.19 dim -51.19 d8 725,000 MHz 1.000 GHz 100,000 kiHz 916.81868 MHz | 7
§.000 GHz 1.000 M-z 1. 39945 GHy -41.62 d8m -28.62 g8 1900 GHz 3.000 GHz 1.000 MHz 1. 39945 GHz -44,51 dim
3.000 GHz 1.000 Mz 6. 48281 GHz =43.94 dim =35.94 di 3.000 GHz 2 1.000 Mz 6.55431 GHz | =50.08 dim
7.000 GHz 1.000 Mz 7.05774 GHz 51.56 dfirm 38.58 db 7.000 GHz 1.000 Mz 7.D6723 GHz 51,66 dim
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 15 SEP 2016 183654

I |’ | 7
Ref Level 0,00 dim  Offset .50 dB Made Auta Sweep Ref Level 0.00 d8m  Offset 4.60 dB Mode Auto Swaep
SGL Count 100/100 SGL Count 100/100
@1 ivgPer
PARE r
INE_ABS PARS INE_ABS
T 30 dBm e
-40 dBm
.
1
50 dBm T
L A | —— " ——
-60 dBm—+—
-
-70 dBm
A0 dBm
90 o8 30 dBm
Etart 0.0 MHz 19005 pis st&i 9.0 GHz Ftar 30.0 MHz 19005 ES Stop 9.0 GHz
Bpurious Emissions kS puricas Emissions
Rongelow | RangeUp | RRW | Frequency | _Powerabs | Alimit | Range Love | RV | Frequency Poweer Abs | Alimit |
30,000 MHz 650.000 MHz 100,000 kHz 523.26837 MHz -64.56 dim -51.56 dB 30,000 MHz 100. 000 kHz B50.25487 MHz “64.78 dBm =£1.78 dB
725.000 MHz 1.000 GHz 100.000 kiz 922 93056 MHz -64.34 dim -51.34 o8 T2E.000 MHz 100.000 keiz 908.76374 MHz | -£4.18 dim -£1.18 di
1.000 GHz 1.000 MHZ 1 40865 GHz -43.25 dam -30.25 d8 1.000 GHz 1.000 MHz 1.40665 GHz -45.13 dém =
3,000 GHz 7.0 1.000 M-z 6.99275 GHz -43.87 diim -36.87 di 3000 GHz 1.000 MHz 6,45931 GHz | -48,92 dim
7.000 GHz 5,000 GHZ 1.000 Mz 7.08274 GHz 51.71 g8 -38.71 dé 7.000 GHz 9.000 GHz 1.000 M-z 7.05524 GHZ 51,60 dBm
L i i L I\ J VI &8
Dabe 15 SEP 2018 18:35:58 Date: 15 SEP 2076 183504
Highest Channel / QPSK Highest Channel / 16QAM
FLIFY I IL?J I?|
Ref Level 0.00 dém  Offset 460 dB Made Auto Sweep Ref Level 0.00 dém  Offset 4 60 d8 Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPar
Limit T\mh PAfE
UHIOUE |INE ABS PAKE INE_ABS
S_LINE_ABS_ ¥
30 dBm T
=40 dBm
T S0 dem T
| s o | ) — o T e
.]'_— -60 B
-70 dBm
40 dém
-30 dBm
Biart 30.0 MHz 19005 pis stﬂi 4.0 GHz Btart 30.0 MHz 1900 E‘S Stop 9.0 GHz
‘Bpurious Emissions [ Bpurious Emissions
Rangelow | Rangeup | REW | Frequentcy |  Powerabs | ALimit | Rangelow |  Rangeup | RBW | Frequency Powvear Abs | ALimit |
30,000 Mz 650,000 MHz 100,000 kHz 662 . TEE61 MHz -64.62 dfim -51.62 dB 30.000 MMz 630,000 Mz 100. D00 kiHz BB6.53673 Mz =64.93 dBm =E£1.93 db
725,000 MHz 1.000 GHz 100,000 kHz 932.28022 MHz -64.26 dim -51.26 a8 725,000 MHz 1.000 GHz 100,000 kiHz 924.03846 MHz | z -51.28 db
1,000 GHz 2,000 GHz 1.000 M-z 141365 GHz -43.61 d8m -30.61 48 1000 GHz 3.000 GHz 1.000 MHz 1. 41305 GHz -45,99 dim -32.99 di
3.000 GHz 7.000 GHz | 1.000 Mz 6.98825 GHZ =43 .84 dim =36.84 dB 3.000 GHz 7.000 Ghz 1.000 Mz 6.99675 GHZ | =50.05 dim .05 0B
7.000 GHz 5,000 GHz 1.000 Mz 7.06423 GHz 51.54 dBm -38.54 di 7.000 GHz 9.000 GHz 1.000 MHz 7.DE52F GHz 51,60 dim 0 db
-

Date 15 SEP 2016 183749

e
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG683106B

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 15.SEP 2018 232547

Date: 15.SEP 2015 232704

—
r I IL%:J 2 I
Level 0,00 dBm  Offset .50 dB Made Auta Sweep Ref Leval 0.00 d8m  Offset 4.60 dB Mode Auto Swaep
Count 100/100 SGL Count 100,100
(@1 fvapwr
AR r
INE_ABRS PARS INE_ABS
30 dBm:
40 dBm . -
! .
. ) ‘50 dBm: - H -

" sl L

] 60 dBm

70 dBi

40
-30 dBm
Start 30.0 MHz 18004 pls stop 8.0 GHz | || Start 30.0 MUz 18004 pls Slop 8.0 GHz
Spurious Emlsslons Spurious Endssions
RangeLow |  RangeUp | RBW | Frequency | Powerdbs | Alimit | Bange Love | RangeUp | RBW | Frequency | PoveraAbs | avimit |
30.000 MHz TE2.000 MHz 100.000 kHz T40 QOETE MHz -64 5@ diim -£1.58 dB 20,000 MHz 763,000 MHz 100. 000 kHz T36. 44203 MHz | -64,.50 dim -£1.50 di
606,000 MHz 00 GHz 100,000 kHz 956.51724 MHz -63.90 dam -50.90 db 606,000 MHZ 1.000 GHz 100. 000 kHz 895, 72804 MHz
§,000 GHz 3,000 GHz | 1.000 MHz 1.55511 GHz -43.52 dim -30.52 di 1.000 GHz 3.000 GHz 1.000 MHz 155511 GHz |
3.000 GHz 8,000 GHZ 1.000 Mz 6.9BE35 GHZ 50.10 @8 =37.10 d@ 3,000 GHzZ 8.000 GHz 1.000 M-z 698435 GH2

Middle Channel / QPSK

Middle Channel / 16QAM

(Specrum | (=
Ref Level 0.00 dém  Offset .60 dB Made Auto Sweep Ref Level 0.00 dém  Offsot 4 60 d8 Mode Auto Sweep
SGl Count 100,100 S5GL Count 100,100
@1 hvoPer [®1 avgrer
Limit fLI\mh PAfE i k
uJ"Ilr' PURIGUS ) INE_ABRS PARS INE_ABS
1 1 I
SPURIOUS L INE_ABS SPURIOUS
20 20 dBm
- <30 dBm
-40 dBm . 40 dBm: - -
"
-50 dém . ~ 50 dBm . -
&0 : -60 dBim
- e
-70 -70 dBim
a0 a0
-0 -90 dém
Slart 30.0 MHz 18004 pis Stop 8.0 GHz | || Star 30.0 MHz 18004 pis Slop B.0 GHz
Spurious Emisslons Spurious Enissions
Range Lovt | RBW | Frequency | Powerabs | Atimit [ || _Rongetow | Rangeup | RBVY | Frequency | __Powerabs |  atimit__|
30,000 MHz 100,000 kHz 0.2 z -64.68 dBim -51.68 d& 30,000 MHz 763,000 MHz 100. 000 kHz T15.54197 MHz | -&4.89 dBm -E1.49 dB
B06.000 MHz 100,000 kHz 952.B3300 Meiz -84.04 d8m -51.04 8 806,000 MHz 1.000 GHz 100.000 kHz B10.80520 MHz 64,08 dBm -51.08 db
1.000 GHz | 1.000 Mz 1.56011 GHz =43.78 gBm =30.78 dB 1.000 GHz 3.000 GHz 1.000 Mz 1.56011 GHz | =46, 46 dim =33 .46 dB
3.000 GHz B.000 GHz 1.000 MHz 5.50290 GHz 50.25 dhirn -37.25 db 3,000 GHz 8.000 GHz 1.000 Meiz 6.88635 GHz £0.00 dBm 37.00 db
-r
Date 15SEP 2016 2331.48 Date 15.SEP 2016 23511
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SPORTON LAB.

FCC RF Test Report Report No. : FG683106B

LTE Band 13 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

L

Date: 15.5EP 2018 233221

L Jh

Date 15 SEP 2015 233327

J

— —
?J | Furm I?
Ref Level 0,00 dim  Offsat 4.50 d8 Made Auto Sweep Ref Leval 0.00 d8m  Offset 4.60 4 Madhe Auto Sweep
Sl Count 100,100 SGL Count 100100
@1 AvaPer CRE
Limit P L Bk
LS LINE ARS PAR IR1IOUS § INE ABRR
-30 d8m <30 dBm
-40 dBm 40 dBm- - .
I 1
50 dBm: > . 50 dBm: - SRS ]
g T P——— | [
! -6 derr
ol e
-70 dBi
a0
-90 dem
Star 30.0 MHz 18004 pls Stop 8.0 GHz | (|| Stan 30.0 Mz 16004 pis Stop 8.0 GHz
Spurious Emisslons Spurious Emissions
Rangelow | RangeUp | REW | Fréquency | Powerdbs | Avimit | Range Love | Rangelp | RBW | Frequency | Poveer Abs | ALbmit
30.000 MHz 100,000 kHz TEO. 25242 MHz -64.52 dém -51.52 dB 20.000 MHz 763, 000 MHz 100.000 kHz T17.39355 MHz | -64.80 dim -£1.80 d&
806,000 MHz 100,000 kHz 91395552 MHz -63.93 dam -50.93 d8 606,000 MHz 1.000 GHz 100,000 kHz 80643626 MHZ -50.86 db
1,000 GHz 3,000 GHz | 1.000 MHz 1.56511 GHz -44.18 dim -31,16 d8 1,000 GHz 3.000 GHz 1,000 Mz 1.56511 GHz | -32,72 db
3,000 GHz 8,000 GHz 1.000 MHz 6.94086 GHz 50.12 dirn 37.12 dB 3,000 GHz 8.0D0 GHz 1.000 Mz 6.43541 GHz

LTE Band

13 /10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 15 SEP 2016 2354.28

Date 15 SEP 2016 235222

—
Spectr I ?J Spectrum |
L
Ref Level 0,00 dBm  Offset .60 dB Made Auto Sweep Rof Lovel 0.00 d8m  Offset 460 d Mode Auto Sweep
Sl Count 100/100 SGL Count 100/100
@1 AugPwr I® AvgP w
Limit Fhack PARE 1 ack
10 MR _FPURIOUS LINE ABS [ IHIOUS | INE_ABS
1 T 1
SPURIOUS LINE_ABS SF 10Us
20 20 dem
-30 dBm 30 dBm
=40 gBm: + ~40 dBm . .
il .
50 dBm 1 - 50 dBm - 1 r—t
g e g i
= -60 dBr
{ ]
~70 dBm
40
90 dém
Blart 30.0 MHz 18004 pls Stop 8.0 GHz Starl 30.0 MMz 18004 pls Stivp 8.0 GHz
Spurious Emisslons Spurious Emissions
Range low | RengeUp | REW | Frequency | Powerabs | Alimit | Rengelow | Rangeup | REVI | Frequency |__Poveerabs | Atimit__|
30.000 MHz 00 MHz 100,000 kHz T2B.01674 MHz ~64.54 dim -E1.54 a8 30,000 MHz 763,000 MHz 100,000 kHz 761.71789 MHz | —64.63 dbm -E1.63 db
B06.000 MHz 00 GHz 100,000 kHz 890.784]1] MHz -63.87 dam -50.87 d8 1.000 GHe 100. 000 kHz 896.60120 MHz -63.73 dim
1,000 GHz 1.000 Mz 155561 GHz ~44.12 GBm -31.12 dB 1.000 MHz 155561 GHzZ | 45,83 dim
3.000 GHz B.000 GHz 1.000 Mz 6.96585 GHz 50.23 gl 37.23 db 1.000 Mz 6.55485 GHz 50.18 dBm
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e a0, FCC RF Test Report

Report No. : FG683106B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0002
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0002
10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0007
20 Battery End Point 0.0010
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e a0, FCC RF Test Report

Report No. : FG683106B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0006
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0003
10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0002
20 Battery End Point 0.0010
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A185 of A189

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978

Report Issued Date : Oct. 25, 2016

Report Version

Report Template No.: BU5-FGLTE Version 1.6




e a0, FCC RF Test Report

Report No. : FG683106B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0031
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0020
10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0011
20 Battery End Point 0.0019

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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e a0, FCC RF Test Report

Report No. : FG683106B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0003
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0027
10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0005
20 Battery End Point 0.0019
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0030
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0001
10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0001
20 Battery End Point 0.0007
Note:

1.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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e a0, FCC RF Test Report

Report No. : FG683106B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0006
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0014
10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0004
20 Battery End Point 0.0045
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.35 -13 -49.35 -71.36 -67.21 1.93 6.80 H
5550.48 -57.55 -13 -44.55 -68.11 -64.85 2.40 9.70 H
Lowest 7400.64 -54.29 -13 -41.29 -69.33 -63.34 2.76 11.81 H
3702 -60.34 -13 -47.34 -69.65 -65.21 1.93 6.80 \Y
5550.48 -59.17 -13 -46.17 -67.12 -66.47 2.40 9.70 \Y
7400.64 -56.91 -13 -43.91 -69.4 -65.96 2.76 11.81 V
3756 -60.03 -13 -47.03 -69.04 -64.89 1.93 6.80 H
5638.38 -55.36 -13 -42.36 -65.92 -62.66 2.40 9.70 H
Middle 7517.84 -55.62 -13 -42.62 -70.66 -64.67 2.76 11.81 H
3756 -59.54 -13 -46.54 -68.85 -64.41 1.93 6.80 \Y
5638.38 -55.97 -13 -42.97 -63.92 -63.27 2.40 9.70 V
7517.84 -58.45 -13 -45.45 -70.94 -67.50 2.76 11.81 V
3816 -57.91 -13 -44.91 -66.92 -62.77 1.93 6.80 H
5726.28 -52.25 -13 -39.25 -62.81 -59.55 2.40 9.70 H
Highest 7635.04 -50.33 -13 -37.33 -65.37 -59.38 2.76 11.81 H
3816 -56.44 -13 -43.44 -65.75 -61.31 1.93 6.80 \Y
5726.28 -52.54 -13 -39.54 -60.49 -59.84 2.40 9.70 \Y
7638 -55.05 -13 -42.05 -67.54 -64.10 2.76 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -63.29 -13 -50.29 -72.30 -68.15 1.93 6.80 H
5550.72 -58.71 -13 -45.71 -69.27 -66.01 2.40 9.70 H
Lowest 7400.96 -55.26 -13 -42.26 -70.30 -64.31 2.76 11.81 H
3702 -61.31 -13 -48.31 -70.62 -66.18 1.93 6.80 \
5550.72 -57.93 -13 -44.93 -65.88 -65.23 2.40 9.70 V
7400.96 -57.80 -13 -44.80 -70.29 -66.85 2.76 11.81 V
3756 -58.73 -13 -45.73 -67.74 -63.59 1.93 6.80 H
5636.22 -55.61 -13 -42.61 -66.17 -62.91 2.40 9.70 H
Middle 7514.96 -55.21 -13 -42.21 -70.25 -64.26 2.76 11.81 H
3756 -58.58 -13 -45.58 -67.89 -63.45 1.93 6.80 \Y
5636.22 -57.38 -13 -44.38 -65.33 -64.68 2.40 9.70 V
7514.96 -58.90 -13 -45.90 -71.39 -67.95 2.76 11.81 V
3816 -58.48 -13 -45.48 -67.49 -63.34 1.93 6.80 H
5721.72 -52.71 -13 -39.71 -63.27 -60.01 2.40 9.70 H
Highest 7628.96 -50.22 -13 -37.22 -65.26 -59.27 2.76 11.81 H
3816 -57.36 -13 -44.36 -66.67 -62.23 1.93 6.80 \Y
5721.72 -53.25 -13 -40.25 -61.2 -60.55 2.40 9.70 V
7628.96 -54.75 -13 -41.75 -67.24 -63.80 2.76 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -61.65 -13 -48.65 -70.66 -66.51 1.93 6.80 H
5551.02 -58.57 -13 -45.57 -69.13 -65.87 2.40 9.70 H
Lowest 7401.36 -55.49 -13 -42.49 -70.53 -64.54 2.76 11.81 H
3702 -61.72 -13 -48.72 -71.03 -66.59 1.93 6.80 \
5551.02 -60.19 -13 -47.19 -68.14 -67.49 2.40 9.70 V
7401.36 -57.01 -13 -44.01 -69.5 -66.06 2.76 11.81 V
3756 -58.92 -13 -45.92 -67.93 -63.78 1.93 6.80 H
5633.52 -56.45 -13 -43.45 -67.01 -63.75 2.40 9.70 H
Middle 7511.36 -54.35 -13 -41.35 -69.39 -63.40 2.76 11.81 H
3756 -59.10 -13 -46.10 -68.41 -63.97 1.93 6.80 \Y
5633.32 -56.31 -13 -43.31 -64.26 -63.61 2.40 9.70 V
7511.36 -56.85 -13 -43.85 -69.34 -65.90 2.76 11.81 V
3810 -58.23 -13 -45.23 -67.24 -63.09 1.93 6.80 H
5716.02 -53.16 -13 -40.16 -63.72 -60.46 2.40 9.70 H
Highest 7621.36 -52.21 -13 -39.21 -67.25 -61.26 2.76 11.81 H
3810 -57.09 -13 -44.09 -66.4 -61.96 1.93 6.80 \Y
5716.02 -53.82 -13 -40.82 -61.77 -61.12 2.40 9.70 V
7621.36 -57.69 -13 -44.69 -70.18 -66.74 2.76 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 2/ 10MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -63.65 -13 -50.65 -72.66 -68.51 1.93 6.80 H
5551.77 -58.03 -13 -45.03 -68.59 -65.33 2.40 9.70 H
Lowest 7402.36 -53.72 -13 -40.72 -68.76 -62.77 2.76 11.81 H
3702 -61.66 -13 -48.66 -70.97 -66.53 1.93 6.80 \
5551.77 -57.85 -13 -44.85 -65.8 -65.15 2.40 9.70 V
7402.36 -58.13 -13 -45.13 -70.62 -67.18 2.76 11.81 \
3750 -59.07 -13 -46.07 -68.08 -63.93 1.93 6.80 H
5626.77 -55.06 -13 -42.06 -65.62 -62.36 2.40 9.70 H
Middle 7502.36 -52.98 -13 -39.98 -68.02 -62.03 2.76 11.81 H
3750 -57.35 -13 -44.35 -66.66 -62.22 1.93 6.80 \Y
5626.77 -55.59 -13 -42.59 -63.54 -62.89 2.40 9.70 V
7502.36 -58.04 -13 -45.04 -70.53 -67.09 2.76 11.81 V
3804 -58.95 -13 -45.95 -67.96 -63.81 1.93 6.80 H
5701.77 -55.48 -13 -42.48 -66.04 -62.78 2.40 9.70 H
Highest 7602.36 -54.43 -13 -41.43 -69.47 -63.48 2.76 11.81 H
3804 -58.52 -13 -45.52 -67.83 -63.39 1.93 6.80 \Y
5701.77 -55.69 -13 -42.69 -63.64 -62.99 2.40 9.70 V
7602 -58.54 -13 -45.54 -71.03 -67.59 2.76 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978

Page Number
Report Issued Date : Oct. 25, 2016
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 2 / 15MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.31 -13 -49.31 -71.32 -67.17 1.93 6.80 H
5552.52 -56.91 -13 -43.91 -67.47 -64.21 2.40 9.70 H
Lowest 7403.36 -54.78 -13 -41.78 -69.82 -63.83 2.76 11.81 H
3702 -61.07 -13 -48.07 -70.38 -65.94 1.93 6.80 \
5552.52 -57.62 -13 -44.62 -65.57 -64.92 2.40 9.70 V
7403.36 -57.91 -13 -44.91 -70.4 -66.96 2.76 11.81 V
3744 -59.56 -13 -46.56 -68.57 -64.42 1.93 6.80 H
5620.02 -57.95 -13 -44.95 -68.51 -65.25 2.40 9.70 H
Middle 7493.36 -53.49 -13 -40.49 -68.53 -62.54 2.76 11.81 H
3744 -56.74 -13 -43.74 -66.05 -61.61 1.93 6.80 \Y
5620.02 -56.43 -13 -43.43 -64.38 -63.73 2.40 9.70 V
7493.36 -59.10 -13 -46.10 -71.59 -68.15 2.76 11.81 V
3792 -56.15 -13 -43.15 -65.16 -61.01 1.93 6.80 H
5687.52 -57.08 -13 -44.08 -67.64 -64.38 2.40 9.70 H
Highest 7583.36 -55.18 -13 -42.18 -70.22 -64.23 2.76 11.81 H
3792 -54.06 -13 -41.06 -63.37 -58.93 1.93 6.80 \Y
5687.52 -57.43 -13 -44.43 -65.38 -64.73 2.40 9.70 V
7583.36 -59.10 -13 -46.10 -71.59 -68.15 2.76 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 2 / 20MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.26 -13 -49.26 -71.27 -67.12 1.93 6.80 H
5553.27 -58.62 -13 -45.62 -69.18 -65.92 2.40 9.70 H
Lowest 7404.36 -55.12 -13 -42.12 -70.16 -64.17 2.76 11.81 H
3702 -61.95 -13 -48.95 -71.26 -66.82 1.93 6.80 \
5550 -59.50 -13 -46.50 -67.45 -66.80 2.40 9.70 V
7404.36 -58.42 -13 -45.42 -70.91 -67.47 2.76 11.81 \
3744 -59.43 -13 -46.43 -68.44 -64.29 1.93 6.80 H
5613.27 -59.67 -13 -46.67 -70.23 -66.97 2.40 9.70 H
Middle 7484.36 -54.16 -13 -41.16 -69.20 -63.21 2.76 11.81 H
3744 -55.85 -13 -42.85 -65.16 -60.72 1.93 6.80 \Y
5613.27 -61.98 -13 -48.98 -69.93 -69.28 2.40 9.70 )
7484.36 -57.72 -13 -44.72 -70.21 -66.77 2.76 11.81 \Y
3780 -59.14 -13 -46.14 -68.15 -64.00 1.93 6.80 H
5673.27 -57.09 -13 -44.09 -67.65 -64.39 2.40 9.70 H
Highest 7564.36 -54.49 -13 -41.49 -69.53 -63.54 2.76 11.81 H
3780 -55.89 -13 -42.89 -65.2 -60.76 1.93 6.80 \Y
5673.27 -58.38 -13 -45.38 -66.33 -65.68 2.40 9.70 \
7564.36 -59.51 -13 -46.51 -72 -68.56 2.76 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -62.64 -13 -49.64 -74.12 -67.52 1.81 6.69 H
5130 -53.16 -13 -40.16 -63.86 -60.11 2.19 9.14 H
6840 -55.26 -13 -42.26 -67.60 -63.34 2.6 10.68 H
8551 -50.18 -13 -37.18 -65.12 -60.07 2.97 12.86 H
Lowest
3420 -62.10 -13 -49.10 -73.85 -66.98 1.81 6.69 \
5130 -48.05 -13 -35.05 -58.16 -55.00 2.19 9.14 \
6840 -53.44 -13 -40.44 -65.95 -61.52 2.6 10.68 \Y
8550 -50.72 -13 -37.72 -65.19 -60.61 2,97 12.86 \Y
3464.1 -58.99 -13 -45.99 -70.47 -63.87 1.81 6.69 H
5196 -58.27 -13 -45.27 -68.97 -65.22 2.19 9.14 H
6928.2 -56.36 -13 -43.36 -68.70 -64.44 2.6 10.68 H
Middle 8660.25 -47.37 -13 -34.37 -62.31 -57.26 2.97 12.86 H
3464.1 -62.84 -13 -49.84 -74.59 -67.72 1.81 6.69 \Y
5196.15 -59.79 -13 -46.79 -69.29 -66.74 2.19 9.14 \Y
6928.2 -57.44 -13 -44.44 -69.95 -65.52 2.6 10.68 )
8660.25 -52.69 -13 -39.69 -67.16 -62.58 2.97 12.86 \Y
3507.7 -59.11 -13 -46.11 -70.59 -63.99 1.81 6.69 H
5262 -54.82 -13 -41.82 -65.52 -61.77 2.19 9.14 H
7014 -53.73 -13 -40.73 -66.07 -61.81 2.6 10.68 H
Highest 8769.25 -52.26 -13 -39.26 -67.20 -62.15 2,97 12.86 H
3507.7 -61.52 -13 -48.52 -73.27 -66.40 1.81 6.69 \Y
5262 -55.63 -13 -42.63 -65.13 -62.58 2.19 9.14 \Y
7015.4 -56.40 -13 -43.40 -68.91 -64.48 2.6 10.68 \Y
8769.25 -52.52 -13 -39.52 -66.99 -62.41 2,97 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -62.45 -13 -49.45 -73.93 -67.33 1.81 6.69 H
5130 -52.48 -13 -39.48 -63.18 -59.43 2.19 9.14 H
6840 -54.81 -13 -41.81 -67.15 -62.89 2.6 10.68 H
L t 8550 -48.64 -13 -35.64 -63.58 -58.53 2.97 12.86 H
owes 3420.48 -62.33 -13 -49.33 -74.08 -67.21 1.81 6.69 V
5130 -49.29 -13 -36.29 -58.79 -56.24 2.19 9.14 \
6840 -54.44 -13 -41.44 -66.95 -62.52 2.6 10.68 \Y
8550 -51.74 -13 -38.74 -66.21 -61.63 2,97 12.86 \Y
3462 -60.69 -13 -47.69 -72.17 -65.57 1.81 6.69 H
5196 -52.18 -13 -39.18 -62.88 -59.13 2.19 9.14 H
6924 -54.49 -13 -41.49 -66.83 -62.57 2.6 10.68 H
Middle 8656.2 -46.83 -13 -33.83 -61.77 -56.72 2.97 12.86 H
3462.48 -61.42 -13 -48.42 -73.17 -66.30 1.81 6.69 \Y
5196 -54.49 -13 -41.49 -63.99 -61.44 2.19 9.14 \Y
6924.96 -57.39 -13 -44.39 -69.9 -65.47 2.6 10.68 V
8656.2 -51.30 -13 -38.30 -65.77 -61.19 2.97 12.86 \Y
3504 -56.97 -13 -43.97 -68.45 -61.85 1.81 6.69 H
5256 -54.76 -13 -41.76 -65.46 -61.71 2.19 9.14 H
7008.96 -56.40 -13 -43.40 -68.74 -64.48 2.6 10.68 H
Highest 8760 -50.31 -13 -37.31 -65.25 -60.20 2,97 12.86 H
3504.48 -62.07 -13 -49.07 -73.82 -66.95 1.81 6.69 \
5256 -55.09 -13 -42.09 -64.59 -62.04 2.19 9.14 \Y
7008.96 -57.10 -13 -44.10 -69.61 -65.18 2.6 10.68 \Y
8760 -53.38 -13 -40.38 -67.85 -63.27 2,97 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -61.74 -13 -48.74 -73.22 -66.62 1.81 6.69 H
5130 -52.01 -13 -39.01 -62.71 -58.96 2.19 9.14 H
6840 -54.98 -13 -41.98 -67.32 -63.06 2.6 10.68 H
Lowest 8550 -49.65 -13 -36.65 -64.59 -59.54 2.97 12.86 H
3420.68 -63.16 -13 -50.16 -74.91 -68.04 1.81 6.69 V
5130 -53.03 -13 -40.03 -62.53 -59.98 2.19 9.14 V
6840 -55.72 -13 -42.72 -68.23 -63.80 2.6 10.68 \Y
8550 -52.18 -13 -39.18 -66.65 -62.07 2,97 12.86 \Y
3462 -60.64 -13 -47.64 -72.12 -65.52 1.81 6.69 H
5190 -52.86 -13 -39.86 -63.56 -59.81 2.19 9.14 H
6921.36 -57.83 -13 -44.83 -70.17 -65.91 2.6 10.68 H
Middle 8652 -48.28 -13 -35.28 -63.22 -58.17 2.97 12.86 H
3462 -60.85 -13 -47.85 -72.6 -65.73 1.81 6.69 \Y
5190 -53.62 -13 -40.62 -63.12 -60.57 2.19 9.14 \Y
6921.36 -58.31 -13 -45.31 -70.82 -66.39 2.6 10.68 V
8652 -51.20 -13 -38.20 -65.67 -61.09 2.97 12.86 V
3500.68 -58.08 -13 -45.08 -69.56 -62.96 1.81 6.69 H
5250 -53.09 -13 -40.09 -63.79 -60.04 2.19 9.14 H
7002 -53.80 -13 -40.80 -66.14 -61.88 2.6 10.68 H
Highest 8751.7 -50.22 -13 -37.22 -65.16 -60.11 2,97 12.86 H
3500.68 -62.73 -13 -49.73 -74.48 -67.61 1.81 6.69 \Y
5250 -54.48 -13 -41.48 -63.98 -61.43 2.19 9.14 \Y
7001.36 -56.36 -13 -43.36 -68.87 -64.44 2.6 10.68 \Y
8751.7 -55.13 -13 -42.13 -69.6 -65.02 2,97 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4 / 10MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -62.47 -13 -49.47 -73.95 -67.35 1.81 6.69 H
5130 -53.42 -13 -40.42 -64.12 -60.37 2.19 9.14 H
6842.36 -54.44 -13 -41.44 -66.78 -62.52 2.6 10.68 H
Lowest 8552.95 -51.32 -13 -38.32 -66.26 -61.21 2.97 12.86 H
3421.18 -62.77 -13 -49.77 -74.52 -67.65 1.81 6.69 \
5130 -48.05 -13 -35.05 -58.16 -55.00 2.19 9.14 \
6842.36 -55.85 -13 -42.85 -68.36 -63.93 2.6 10.68 \Y
8552.95 -52.21 -13 -39.21 -66.68 -62.10 2,97 12.86 \Y
3456 -53.82 -13 -40.82 -65.30 -58.70 1.81 6.69 H
5184 -52.90 -13 -39.90 -63.60 -59.85 2.19 9.14 H
6912 -55.62 -13 -42.62 -67.96 -63.70 2.6 10.68 H
Middle 8640 -48.69 -13 -35.69 -63.63 -58.58 2.97 12.86 H
3456 -56.92 -13 -43.92 -68.67 -61.80 1.81 6.69 \Y
5184 -54.12 -13 -41.12 -63.62 -61.07 2.19 9.14 \Y
6912 -57.74 -13 -44.74 -70.25 -65.82 2.6 10.68 V
8640 -51.57 -13 -38.57 -66.04 -61.46 2.97 12.86 \Y
3492 -60.88 -13 -47.88 -72.36 -65.76 1.81 6.69 H
5236.77 -52.91 -13 -39.91 -63.61 -59.86 2.19 9.14 H
6982.36 -52.58 -13 -39.58 -64.92 -60.66 2.6 10.68 H
Highest 8727.95 -50.35 -13 -37.35 -65.29 -60.24 2,97 12.86 H
3491.18 -63.20 -13 -50.20 -74.95 -68.08 1.81 6.69 \
5236.77 -53.24 -13 -40.24 -62.74 -60.19 2.19 9.14 \Y
6982.36 -53.85 -13 -40.85 -66.36 -61.93 2.6 10.68 \Y
8727.95 -53.30 -13 -40.30 -67.77 -63.19 2,97 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4 / 15MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -62.41 -13 -49.41 -73.89 -67.29 1.81 6.69 H
5130 -53.60 -13 -40.60 -64.30 -60.55 2.19 9.14 H
6843.36 -54.68 -13 -41.68 -67.02 -62.76 2.6 10.68 H
Lowest 8554.2 -50.47 -13 -37.47 -65.41 -60.36 2.97 12.86 H
3421.68 -62.87 -13 -49.87 -74.62 -67.75 1.81 6.69 V
5130 -49.10 -13 -36.10 -58.6 -56.05 2.19 9.14 \
6843.36 -57.60 -13 -44.60 -70.11 -65.68 2.6 10.68 \Y
8554.2 -51.31 -13 -38.31 -65.78 -61.20 2,97 12.86 \Y
3450 -59.28 -13 -46.28 -70.76 -64.16 1.81 6.69 H
5178 -50.98 -13 -37.98 -61.68 -57.93 2.19 9.14 H
6903.36 -57.25 -13 -44.25 -69.59 -65.33 2.6 10.68 H
Middle 8628 -49.69 -13 -36.69 -64.63 -59.58 2.97 12.86 H
3450 -60.65 -13 -47.65 -72.4 -65.53 1.81 6.69 \Y
5178 -54.69 -13 -41.69 -64.19 -61.64 2.19 9.14 \Y
6903.36 -58.56 -13 -45.56 -71.07 -66.64 2.6 10.68 \Y
8628 -51.50 -13 -38.50 -65.97 -61.39 2.97 12.86 \Y
3481.68 -61.22 -13 -48.22 -72.70 -66.10 1.81 6.69 H
5222.52 -51.22 -13 -38.22 -61.92 -58.17 2.19 9.14 H
6963.36 -52.83 -13 -39.83 -65.17 -60.91 2.6 10.68 H
Highest 8704.2 -49.09 -13 -36.09 -64.03 -58.98 2,97 12.86 H
3481.68 -62.50 -13 -49.50 -74.25 -67.38 1.81 6.69 \Y
5222.52 -50.77 -13 -37.77 -60.27 -57.72 2.19 9.14 \Y
6963.36 -57.14 -13 -44.14 -69.65 -65.22 2.6 10.68 \Y
8704.2 -51.85 -13 -38.85 -66.32 -61.74 2,97 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 4 / 20MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -61.48 -13 -48.48 -72.96 -66.36 1.81 6.69 H
5133.27 -53.82 -13 -40.82 -64.52 -60.77 2.19 9.14 H
6846 -54.76 -13 -41.76 -67.10 -62.84 2.6 10.68 H
L t 8556 -49.82 -13 -36.82 -64.76 -59.71 2.97 12.86 H
owes 3422.18 -62.84 -13 -49.84 -74.59 -67.72 1.81 6.69 V
5133.27 -50.83 -13 -37.83 -60.33 -57.78 2.19 9.14 \
6846 -54.72 -13 -41.72 -67.23 -62.80 2.6 10.68 \Y
8556 -51.26 -13 -38.26 -65.73 -61.15 2,97 12.86 \Y
3447 -60.96 -13 -47.96 -72.44 -65.84 1.81 6.69 H
5172 -51.39 -13 -38.39 -62.09 -58.34 2.19 9.14 H
6894.36 -57.19 -13 -44.19 -69.53 -65.27 2.6 10.68 H
Middle 8616 -52.05 -13 -39.05 -66.99 -61.94 2.97 12.86 H
3447.18 -63.55 -13 -50.55 -75.3 -68.43 1.81 6.69 \Y
5172 -54.48 -13 -41.48 -63.98 -61.43 2.19 9.14 \Y
6894 -57.76 -13 -44.76 -70.27 -65.84 2.6 10.68 \Y
8616 -54.94 -13 -41.94 -69.41 -64.83 2.97 12.86 \Y
3472.18 -60.37 -13 -47.37 -71.85 -65.25 1.81 6.69 H
5208 -55.49 -13 -42.49 -66.19 -62.44 2.19 9.14 H
6944.36 -53.29 -13 -40.29 -65.63 -61.37 2.6 10.68 H
Highest 8680 -48.46 -13 -35.46 -63.40 -58.35 2,97 12.86 H
3472.18 -61.98 -13 -48.98 -73.73 -66.86 1.81 6.69 \
5208 -52.44 -13 -39.44 -61.94 -59.39 2.19 9.14 \Y
6944.36 -57.62 -13 -44.62 -70.13 -65.70 2.6 10.68 \Y
8680.45 -50.83 -13 -37.83 -65.3 -60.72 2,97 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978

Page Number

Report Issued Date : Oct. 25, 2016

Report Version

: B12 of B25

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.82 -13 -50.82 -62.02 -65.64 1.23 5.20 H
2472.48 -62.78 -13 -49.78 -67.63 -65.01 1.52 5.90 H
Lowest 3296.64 -63.37 -13 -50.37 -70.93 -66.15 1.77 6.70 H
1648 -64.09 -13 -51.09 -62.04 -65.91 1.23 5.20 \
2472.48 -60.00 -13 -47.00 -68.30 -62.23 1.52 5.90 \
3296 -58.87 -13 -45.87 -69.97 -61.65 1.77 6.70 V
1672 -64.44 -13 -51.44 -62.64 -66.26 1.23 5.20 H
2507.88 -63.58 -13 -50.58 -68.43 -65.81 1.52 5.90 H
Middle 3343.84 -63.63 -13 -50.63 -71.19 -66.41 1.77 6.70 H
1672 -64.42 -13 -51.42 -62.37 -66.24 1.23 5.20 \Y
2507.88 -60.53 -13 -47.53 -68.83 -62.76 1.52 5.90 V
3343.84 -59.37 -13 -46.37 -70.47 -62.15 1.77 6.70 \Y
1696 -61.71 -13 -48.71 -59.91 -63.53 1.23 5.20 H
2544 -62.69 -13 -49.69 -67.54 -64.92 1.52 5.90 H
Highest 3391.04 -62.82 -13 -49.82 -70.38 -65.60 1.77 6.70 H
1696 -63.88 -13 -50.88 -61.83 -65.70 1.23 5.20 \Y
2543.28 -59.44 -13 -46.44 -67.74 -61.67 1.52 5.90 V
3391.04 -59.01 -13 -46.01 -70.11 -61.79 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978

Page Number
Report Issued Date : Oct. 25, 2016
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B13 of B25

: Rev. 01




e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 5/3MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -63.36 -13 -50.36 -61.56 -65.18 1.23 5.20 H
2472.72 -62.25 -13 -49.25 -67.10 -64.48 1.52 5.90 H
Lowest 3296.96 -62.88 -13 -49.88 -70.44 -65.66 1.77 6.70 H
1648 -65.09 -13 -52.09 -63.04 -66.91 1.23 5.20 \
2472.72 -58.74 -13 -45.74 -67.04 -60.97 1.52 5.90 \
3296.96 -59.46 -13 -46.46 -70.56 -62.24 1.77 6.70 \
1672 -61.96 -13 -48.96 -60.16 -63.78 1.23 5.20 H
2505.72 -63.39 -13 -50.39 -68.24 -65.62 1.52 5.90 H
Middle 3340.96 -62.40 -13 -49.40 -69.96 -65.18 1.77 6.70 H
1672 -64.69 -13 -51.69 -62.64 -66.51 1.23 5.20 \Y
2502.72 -58.24 -13 -45.24 -66.54 -60.47 1.52 5.90 )
3340.96 -59.77 -13 -46.77 -70.87 -62.55 1.77 6.70 V
1696 -64.73 -13 -51.73 -62.93 -66.55 1.23 5.20 H
2538.72 -63.27 -13 -50.27 -68.12 -65.50 1.52 5.90 H
Highest 3384.96 -63.74 -13 -50.74 -71.30 -66.52 1.77 6.70 H
1696 -65.54 -13 -52.54 -63.49 -67.36 1.23 5.20 \Y
2538.72 -60.72 -13 -47.72 -69.02 -62.95 1.52 5.90 \
3384 -59.60 -13 -46.60 -70.70 -62.38 1.77 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978

Page Number
Report Issued Date : Oct. 25, 2016
Report Version
Report Template No.: BU5-FGLTE Version 1.6
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: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -64.27 -13 -51.27 -62.47 -66.09 1.23 5.20 H
2473.02 -63.50 -13 -50.50 -68.35 -65.73 1.52 5.90 H
Lowest 3297.36 -62.52 -13 -49.52 -70.08 -65.30 1.77 6.70 H
1648 -63.97 -13 -50.97 -61.92 -65.79 1.23 5.20 \
2472 -59.58 -13 -46.58 -67.88 -61.81 1.52 5.90 \
3297.36 -59.11 -13 -46.11 -70.21 -61.89 1.77 6.70 V
1672 -63.76 -13 -50.76 -61.96 -65.58 1.23 5.20 H
2503.02 -62.53 -13 -49.53 -67.38 -64.76 1.52 5.90 H
Middle 3337.36 -61.39 -13 -48.39 -68.95 -64.17 1.77 6.70 H
1672 -64.58 -13 -51.58 -62.53 -66.40 1.23 5.20 \Y
2503.02 -57.21 -13 -44.21 -65.51 -59.44 1.52 5.90 V
3337.36 -59.19 -13 -46.19 -70.29 -61.97 1.77 6.70 V
1688 -62.28 -13 -49.28 -60.48 -64.10 1.23 5.20 H
2533.02 -63.31 -13 -50.31 -68.16 -65.54 1.52 5.90 H
Highest 3377.36 -62.98 -13 -49.98 -70.54 -65.76 1.77 6.70 H
1688 -64.67 -13 -51.67 -62.62 -66.49 1.23 5.20 \Y
2533.02 -59.81 -13 -46.81 -68.11 -62.04 1.52 5.90 V
3377.36 -59.21 -13 -46.21 -70.31 -61.99 1.77 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 5/ 10MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -64.67 -13 -51.67 -62.87 -66.49 1.23 5.20 H
2473.77 -63.78 -13 -50.78 -68.63 -66.01 1.52 5.90 H
Lowest 3296 -62.94 -13 -49.94 -70.50 -65.72 1.77 6.70 H
1648 -64.45 -13 -51.45 -62.40 -66.27 1.23 5.20 \
2473.77 -59.56 -13 -46.56 -67.86 -61.79 1.52 5.90 \
3298.36 -59.39 -13 -46.39 -70.49 -62.17 1.77 6.70 \
1664.18 -61.52 -13 -48.52 -59.72 -63.34 1.23 5.20 H
2496.27 -62.15 -13 -49.15 -67.00 -64.38 1.52 5.90 H
Middle 3328.36 -62.28 -13 -49.28 -69.84 -65.06 1.77 6.70 H
1664 -61.12 -13 -48.12 -59.07 -62.94 1.23 5.20 \Y
2496.27 -58.49 -13 -45.49 -66.79 -60.72 1.52 5.90 )
3328.36 -58.84 -13 -45.84 -69.94 -61.62 1.77 6.70 \Y
1680 -64.45 -13 -51.45 -62.65 -66.27 1.23 5.20 H
2518.77 -63.47 -13 -50.47 -68.32 -65.70 1.52 5.90 H
Highest 3358.36 -63.42 -13 -50.42 -70.98 -66.20 1.77 6.70 H
1680 -64.33 -13 -51.33 -62.28 -66.15 1.23 5.20 \Y
2518.77 -59.84 -13 -46.84 -68.14 -62.07 1.52 5.90 V
3358.36 -59.33 -13 -46.33 -70.43 -62.11 1.77 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5000 -51.55 -25 -26.55 -60.77 -58.11 2.41 8.97 H
7500 -55.44 -25 -30.44 -69.14 -64.44 2.86 11.86 H
Lowest 9999 -53.02 -25 -28.02 -71.37 -61.92 3.21 12.11 H
5000 -56.94 -25 -31.94 -65.65 -63.50 2.41 8.97 \
7500 -57.13 -25 -32.13 -71.76 -66.13 2.86 11.86 V
9999 -53.13 -25 -28.13 -72.53 -62.03 3.21 12.11 V
5064 -53.59 -25 -28.59 -62.81 -60.15 2.41 8.97 H
7600 -56.19 -25 -31.19 -69.89 -65.19 2.86 11.86 H
Middle 10134 -54.23 -25 -29.23 -72.58 -63.13 3.21 12.11 H
5064 -57.77 -25 -32.77 -66.48 -64.33 2.41 8.97 \Y
7600 -55.58 -25 -30.58 -70.21 -64.58 2.86 11.86 V
10134 -52.93 -25 -27.93 -72.33 -61.83 3.21 12.11 V
5132 -56.58 -25 -31.58 -65.80 -63.14 2.41 8.97 H
7696 -53.27 -25 -28.27 -66.97 -62.27 2.86 11.86 H
Highest 10260 -54.49 -25 -29.49 -72.84 -63.39 3.21 12.11 H
5132 -62.08 -25 -37.08 -70.79 -68.64 2.41 8.97 \Y
7696 -54.96 -25 -29.96 -69.59 -63.96 2.86 11.86 \
10260 -56.40 -25 -31.40 -75.8 -65.30 3.21 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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: Rev. 01




e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 10MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -51.92 -25 -26.92 -61.14 -58.48 2.41 8.97 H
7500 -54.83 -25 -29.83 -68.53 -63.83 2.86 11.86 H
Lowest 9999 -52.28 -25 -27.28 -70.63 -61.18 3.21 12.11 H
5000 -54.96 -25 -29.96 -63.67 -61.52 2.41 8.97 \
7500 -57.14 -25 -32.14 -711.77 -66.14 2.86 11.86 V
9999 -53.73 -25 -28.73 -73.13 -62.63 3.21 12.11 V
5060 -52.52 -25 -27.52 -61.74 -59.08 2.41 8.97 H
7592 -53.93 -25 -28.93 -67.63 -62.93 2.86 11.86 H
Middl 10125 -54.90 -25 -29.90 -73.25 -63.80 3.21 12.11 H
adie 5060 -57.50 -25 -32.50 -66.21 -64.06 2.41 8.97 \Y
7592 -56.13 -25 -31.13 -70.76 -65.13 2.86 11.86 V
10125 -56.37 -25 -31.37 -715.77 -65.27 3.21 12.11 V
5120 -55.52 -25 -30.52 -64.74 -62.08 2.41 8.97 H
7680 -53.40 -25 -28.40 -67.10 -62.40 2.86 11.86 H
Highest 10242 -56.99 -25 -31.99 -75.34 -65.89 3.21 12.11 H
5120 -60.84 -25 -35.84 -69.55 -67.40 2.41 8.97 \Y
7680 -51.43 -25 -26.43 -66.06 -60.43 2.86 11.86 V
10242 -56.89 -25 -31.89 -76.29 -65.79 3.21 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B18 of B25
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5000 -50.85 -25 -25.85 -60.07 -57.41 2.41 8.97 H
7504 -55.66 -25 -30.66 -69.36 -64.66 2.86 11.86 H
Lowest 9999 -53.14 -25 -28.14 -71.49 -62.04 3.21 12.11 H
5000 -56.38 -25 -31.38 -65.09 -62.94 2.41 8.97 \
7500 -58.17 -25 -33.17 -72.8 -67.17 2.86 11.86 V
9999 -53.58 -25 -28.58 -72.98 -62.48 3.21 12.11 V
5056 -53.61 -25 -28.61 -62.83 -60.17 2.41 8.97 H
7584 -53.11 -25 -28.11 -66.81 -62.11 2.86 11.86 H
Middle 10116 -54.12 -25 -29.12 -72.47 -63.02 3.21 12.11 H
5056 -57.09 -25 -32.09 -65.8 -63.65 2.41 8.97 \Y
7584 -54.52 -25 -29.52 -69.15 -63.52 2.86 11.86 V
10116 -55.62 -25 -30.62 -75.02 -64.52 3.21 12.11 V
5112 -54.78 -25 -29.78 -64.00 -61.34 2.41 8.97 H
7668 -53.02 -25 -28.02 -66.72 -62.02 2.86 11.86 H
Highest 10224 -57.29 -25 -32.29 -75.64 -66.19 3.21 12.11 H
5112 -59.90 -25 -34.90 -68.61 -66.46 2.41 8.97 \Y
7668 -49.98 -25 -24.98 -64.61 -58.98 2.86 11.86 V
10224 -56.90 -25 -31.90 -76.3 -65.80 3.21 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 7 / 20MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5000 -55.34 -25 -30.34 -64.56 -61.90 2.41 8.97 H
7504 -53.42 -25 -28.42 -67.12 -62.42 2.86 11.86 H
10008 -52.21 -25 -27.21 -70.56 -61.11 3.21 12.11 H
Lowest
5000 -56.29 -25 -31.29 -65 -62.85 2.41 8.97 \
7504 -56.87 -25 -31.87 -71.5 -65.87 2.86 11.86 V
10008 -53.12 -25 -28.12 -72.52 -62.02 3.21 12.11 \
5052 -53.29 -25 -28.29 -62.51 -59.85 2.41 8.97 H
7576 -54.23 -25 -29.23 -67.93 -63.23 2.86 11.86 H
Middle 10107 -54.15 -25 -29.15 -72.50 -63.05 3.21 12.11 H
5052 -57.18 -25 -32.18 -65.89 -63.74 2.41 8.97 \Y
7576 -56.73 -25 -31.73 -71.36 -65.73 2.86 11.86 V
10107 -55.08 -25 -30.08 -74.48 -63.98 3.21 12.11 \Y
5100 -57.04 -25 -32.04 -66.26 -63.60 2.41 8.97 H
7652 -53.68 -25 -28.68 -67.38 -62.68 2.86 11.86 H
Highest 10206 -54.55 -25 -29.55 -72.90 -63.45 3.21 12.11 H
5100 -62.17 -25 -37.17 -70.88 -68.73 2.41 8.97 \Y
7652 -54.08 -25 -29.08 -68.71 -63.08 2.86 11.86 V
10206 -56.62 -25 -31.62 -76.02 -65.52 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 12/ 1.4MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -68.42 -13 -55.42 -66.52 -69.32 1.14 4.19 H
2097 -62.65 -13 -49.65 -70.56 -64.11 1.4 5.01 H
2797 -64.82 -13 -51.82 -73.53 -67.35 1.63 6.31 H
Lowest
1398 -69.95 -13 -56.95 -66.72 -70.85 1.14 4.19 \
2097 -66.01 -13 -53.01 -70.59 -67.47 1.40 5.01 V
2797 -65.42 -13 -52.42 -73.97 -67.95 1.63 6.31 V
1416 -68.32 -13 -55.32 -66.42 -69.22 1.14 4.19 H
2121 -62.99 -13 -49.99 -70.90 -64.45 1.4 5.01 H
Middle 2828 -65.67 -13 -52.67 -74.38 -68.20 1.63 6.31 H
1414 -69.65 -13 -56.65 -66.42 -70.55 1.14 4.19 \Y
2121 -66.23 -13 -53.23 -70.81 -67.69 1.40 5.01 V
2824 -65.67 -13 -52.67 -74.22 -68.20 1.63 6.31 V
1429 -69.05 -13 -56.05 -67.15 -69.95 1.14 4.19 H
2145 -62.92 -13 -49.92 -70.83 -64.38 1.4 5.01 H
Highest 2859 -65.41 -13 -52.41 -74.12 -67.94 1.63 6.31 H
1432 -70.14 -13 -57.14 -66.91 -71.04 1.14 4.19 \Y
2144 -66.10 -13 -53.10 -70.68 -67.56 1.40 5.01 V
2859 -65.45 -13 -52.45 -74.00 -67.98 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z978
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e a0, FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 3MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1396 -68.57 -13 -55.57 -66.67 -69.47 1.14 4.19 H
2095 -62.39 -13 -49.39 -70.30 -63.85 1.4 5.01 H
2792 -65.28 -13 -52.28 -73.99 -67.81 1.63 6.31 H
Lowest
1400 -69.76 -13 -56.76 -66.53 -70.66 1.14 4.19 \
2095 -65.31 -13 -52.31 -69.89 -66.77 1.40 5.01 V
2793 -65.04 -13 -52.04 -73.59 -67.57 1.63 6.31 V
1408 -68.96 -13 -55.96 -67.06 -69.86 1.14 4.19 H
2116 -61.65 -13 -48.65 -69.56 -63.11 1.4 5.01 H
Middle 2821 -65.09 -13 -52.09 -73.80 -67.62 1.63 6.31 H
1410 -70.32 -13 -57.32 -67.09 -71.22 1.14 4.19 \Y
2116 -65.91 -13 -52.91 -70.49 -67.37 1.40 5.01 V
2824 -65.78 -13 -52.78 -74.33 -68.31 1.63 6.31 V
1424 -67.01 -13 -54.01 -65.11 -67.91 1.14 4.19 H
2137 -62.59 -13 -49.59 -70.50 -64.05 1.4 5.01 H
Highest 2848 -65.35 -13 -52.35 -74.06 -67.88 1.63 6.31 H
1424 -69.69 -13 -56.69 -66.46 -70.59 1.14 4.19 \Y
2136 -66.10 -13 -53.10 -70.68 -67.56 1.40 5.01 V
2848 -65.72 -13 -52.72 -74.27 -68.25 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12 / 5MHz /| QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -67.99 -13 -54.99 -66.09 -68.89 1.14 4.19 H
2098 -62.58 -13 -49.58 -70.49 -64.04 1.4 5.01 H
2797 -65.06 -13 -52.06 -73.77 -67.59 1.63 6.31 H
Lowest
1400 -70.01 -13 -57.01 -66.78 -70.91 1.14 4.19 \
2098 -65.34 -13 -52.34 -69.92 -66.80 1.40 5.01 V
2797 -64.72 -13 -51.72 -73.27 -67.25 1.63 6.31 V
1408 -68.78 -13 -55.78 -66.88 -69.68 1.14 4.19 H
2116 -62.81 -13 -49.81 -70.72 -64.27 1.4 5.01 H
Middle 2821 -65.42 -13 -52.42 -74.13 -67.95 1.63 6.31 H
1410 -70.08 -13 -57.08 -66.85 -70.98 1.14 4.19 \Y
2116 -65.99 -13 -52.99 -70.57 -67.45 1.40 5.01 V
2824 -65.82 -13 -52.82 -74.37 -68.35 1.63 6.31 V
1424 -68.14 -13 -55.14 -66.24 -69.04 1.14 4.19 H
2134 -61.67 -13 -48.67 -69.58 -63.13 1.4 5.01 H
Highest 2845 -64.50 -13 -51.50 -73.21 -67.03 1.63 6.31 H
1424 -70.47 -13 -57.47 -67.24 -71.37 1.14 4.19 \Y
2134 -66.03 -13 -53.03 -70.61 -67.49 1.40 5.01 V
2845 -65.14 -13 -52.14 -73.69 -67.67 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna S
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1399 -68.34 -13 -55.34 -66.44 -69.24 1.14 4.19 H
2098 -62.57 -13 -49.57 -70.48 -64.03 1.4 5.01 H
2800 -65.48 -13 -52.48 -74.19 -68.01 1.63 6.31 H
Lowest
1400 -69.87 -13 -56.87 -66.64 -70.77 1.14 4.19 \
2098 -66.37 -13 -53.37 -70.95 -67.83 1.40 5.01 V
2798 -65.13 -13 -52.13 -73.68 -67.66 1.63 6.31 V
1408 -68.82 -13 -55.82 -66.92 -69.72 1.14 4.19 H
2109 -62.61 -13 -49.61 -70.52 -64.07 1.4 5.01 H
Middle 2812 -64.63 -13 -51.63 -73.34 -67.16 1.63 6.31 H
1406 -70.08 -13 -57.08 -66.85 -70.98 1.14 4.19 \Y
2109 -66.10 -13 -53.10 -70.68 -67.56 1.40 5.01 V
2812 -65.57 -13 -52.57 -74.12 -68.10 1.63 6.31 V
1416 -68.68 -13 -55.68 -66.78 -69.58 1.14 4.19 H
2119 -62.17 -13 -49.17 -70.08 -63.63 1.4 5.01 H
Highest 2826 -65.10 -13 -52.10 -73.81 -67.63 1.63 6.31 H
1416 -69.40 -13 -56.40 -66.17 -70.30 1.14 4.19 \Y
2119 -65.91 -13 -52.91 -70.49 -67.37 1.40 5.01 V
2826 -65.20 -13 -52.20 -73.75 -67.73 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG683106B

LTE Band 13 / 5MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1554.68 -69.42 -13 -56.42 -67.52 -70.32 1.14 4.19 H
2332.02 -63.70 -13 -50.70 -71.61 -65.16 1.4 5.01 H
Lowest 3109.36 -65.73 -13 -52.73 -74.44 -68.26 1.63 6.31 H
1554.68 -70.37 -13 -57.37 -67.14 -71.27 1.14 4.19 V
2332.02 -66.62 -13 -53.62 -71.20 -68.08 1.40 5.01 \
3109.36 -65.99 -13 -52.99 -74.54 -68.52 1.63 6.31 \
1560 -66.65 -40 -26.65 -66.90 -69.70 1.14 4.19 H
2339.52 -62.65 -13 -49.65 -70.56 -64.11 1.4 5.01 H
Middle 3119.36 -65.40 -13 -52.40 -74.11 -67.93 1.63 6.31 H
1559.68 -67.87 -40 -27.87 -66.79 -70.92 1.14 4.19 V
2339.52 -66.83 -13 -53.83 -71.41 -68.29 1.40 5.01 \Y
3120 -66.06 -13 -53.06 -74.61 -68.59 1.63 6.31 \Y
1564.68 -66.44 -40 -26.44 -66.70 -69.50 1.14 4.19 H
2347.02 -63.77 -13 -50.77 -71.68 -65.23 1.4 5.01 H
Highest 3129.36 -65.59 -13 -52.59 -74.30 -68.12 1.63 6.31 H
1564.68 -68.02 -40 -28.02 -66.94 -71.07 1.14 4.19 V
2347.02 -66.67 -13 -53.67 -71.25 -68.13 1.40 5.01 V
3129.36 -65.71 -13 -52.71 -74.26 -68.24 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit °_"e_' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555.18 -68.99 -13 -55.99 -67.09 -69.89 1.14 4.19 H
2332.77 -62.67 -13 -49.67 -70.58 -64.13 1.4 5.01 H
Middle 3110.36 -65.05 -13 -52.05 -73.76 -67.58 1.63 6.31 H
1555.18 -69.93 -13 -56.93 -66.70 -70.83 1.14 4.19 \Y
2332.77 -66.35 -13 -53.35 -70.93 -67.81 1.40 5.01 \Y
3110.36 -65.49 -13 -52.49 -74.04 -68.02 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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